~ o - L ' COMPACT TRACTORS - . ¢
: - T o : ] ‘WITH DIESEL ENGINES = . :
. AR - ... 318D, 41180 |
- . . . - . Parts Catalog 8-3310 '
‘ ‘3:355;:;-7 . ’
. . L QAW?:,' i ﬁg‘?ﬁ’&
w ' : - . * ) N : .l}
) . 4
- . . 'A , ’ I ,

-t S : 4 I ! B .
‘ r N !
N | \ Co | !
;’t 1“" ey ' s '
. Sy , L . ‘ - '
0 ] . . "/'l: - .
. ‘ 3, ) <, .
>. ' s . ' - b
' i - . A .
. , - B " . ’ ,
. . . . ‘. : . ’
‘ . . l? ' . -
, = - ' u-." ' b .
Ingersoll Equipment Co., Inc.
' &




. .. PAINT AND o - s
' b : s s T
. .PAINT S : o \ o
" PART NO. DESCHIPTION o oo . . REQD .
28849  BLACK - semi - gloss,.12 oz spray (2 per garton) ... ... .i. ...l .1 R
28850 BLACK - semi - gloss, guart {2 per carton) .......... e . B I C

C

c 1
C. 28851 BLACK - semi - gloss; heat resistant, 12 oz spray (2 per carton} i "1

. C 28484 POWERRED - gloss ‘12.0z spray (2 per carton} ... .. e - 1.
c 1
c 1
c 1

28485  POWER RED - gloss, quart (2 percarton) ... ... .. e L
30870 SILVER gloss 12 oz, spray {2 per carton) ...... S .".f.". e

L

S g,
NSO wh = m
_ ".'T'I .

T

32776 . "OIL - SAE'30, SF, quart (12 per case} .'...... R P
32777 ‘OlL - SAE BW20, SF, quart (12 percase) ... .. ... ... ...... c.ccvuu’ - + 1 :
327.78 - OIL - SAE 20W40, SF, quart (12 percase) ., ............. L. s 01

N
H00

e

e
MTaiunr strtegberal i s -

LI

L .' MODEL 3118D and-4118D'GOMPACT TRACT—ORS .
-“/ ; - *= ‘{' "s. n_,} -- - .

e PRODUCT IDENTIFICATION NUMBERS (P 1. N.)
e T - OR SERIAL NUMBERS (SIN}

TRACTORMODEL AND P.IN. * . - ' '~ " . ENGINE MODEL, SERIAL AND
OR SERIAL NUMBERS: . ..% .. SPECIFICATION NUMBERS ARE
_ S .0 =i+ LOCATED BY FUEL |NJEC1B: PUMP
» . <-; _,v ' . [N I-

NOTE: * In this ‘catalog there are references to, L

‘serial numbers. To order the correct part. .. ST o
‘use these serial numbers as a'guide. © . . ‘ :

.. .. ENGINE IDENTIFICATION

5 ~ . o, ' . 1:.

TRACTOR MODEL .~ "™ & . . 1> . ENGINE MODEL
3118D, 41980 _ -~ . 7 v A " ' INGERSOLL NO. C42982 "

ST "« " PERKINS NO.
c B : " . TYPE- 103.07° .
oo .. %y e 7 MODEL - KL70264 .

. o ?
'.
'
e - 1
@
2]
¥ . .
: A -
T
' . >
P b ' PR
. -
- .‘
[
kS ; 4
- .
- 4
- - .

- 5
S
.
.
3
L
' ‘l
: 1
-
P
[ A
By
a
.2‘3“
. |
N
= pa—
3
i1 - A
|
+
A
|
i
|
i
.
[
|



\
FAR)
7

2 ' - ~ o .
- w 1 \
I,', L /7 —r -2 !
o i '
2 . .
T e e T R A
INDEX- .~ e T

'There is an mdex at the front and rear of this catalog

~

. The' front index is'an alphalaetrcal mdex of the major

groups or assemblles '."‘

The rear |ndex isa numerlcal index of the part numbers.

and pages en which these numbers are show_n
- ILLUSTRATION .

s

-or components. These parts and components are
aligned approxlmatelv as the parts and components on
your machine, Each part and, cormponent in an illustra-

tion has a reference number. These reference numbers '

are in a list on the page opposne of the lllustratlon

. Next to the reference number is the part number,
description and required quamty of the part shown in
the lllustratlon r

~

" UAR - "Use as reqmred” |nd|cates that, thé part”

quantlty is, vanable

NSS ”Not sold separately" mdmates that the part is
only avallable as a component of an assembly or the
" part must be purchased locally. If the part is an

assembly component, the description will'be indented

under the assembly descnpﬂon in the parts Irst

- 0L -] “Obtain loca!ly

"'Footnotes are added to a part’ number ‘when -

Mmore information is needed for, identifi cation. Thev
'+ -only relate to the part numbers mdrcated

Each |Ilustrat|on in thls catalog shows a.group of parts .

- An 'assembly can have many components. The com-

PARTS ORDERS

1 . .
All orders ‘must |nc|ude the followung information: . -

1. Correct part number

Y

2. Com_plete descnptlon of port' or i:omponen‘t.l ‘
3. ll’otal qu"antit\} of each part or component. ‘
4.l Product model number |

5. Al necessary product tdentlflcatlon numbers.
E"). Method for sendlng the parts

7. Complete and correct address

. CATALOG’REVISIONS

As the product changes new pages.will be avaﬂable' o

for your catalog A rnotice W|Il be issued.

IMPORTANT Put aI] revisions. |nto the catalog as -

soon as possible.
-'RIGHT HAND AND LEFT HAND =
IDENTIFICATION L !

~ ' el

s

The words rlght hand [FIH] and left hand {LH) as useci

in-this catalog indicate the direction while you are in

- the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS ' .

- . N

el .

l * ponents of anvassembly are indicated, by an indented
- LT _ description. The "quantity for ar indented part is the
. : i ' total needed for that COrnp'iete assembly. See the
i . example 5 :
REF. PART NO. - ~DESCRIPT10N < e e T e 'REQ’-D,
. C  -55159 CYLINDER ASSY - rearsteenng ...... LA S [PPRRT U
- 2B C 56208 SOCKET ASSY - rear cylinder ... ;<. .. .. e il
2 - C; - 55956 .- PLUG- adjusting,'socket assy’. .. ... .. . A
30 . L) v 55957 SEAT-socketball’.................. DR ceeeaan . 2
31 C. - 56210 .SPRING - socket .-....... '.'....: ......... e T S
L2 C .. 56209" ... - . SEAT -‘socketspring ;........... i e | 1
;3\ G , 45175 ~ - CLAMPASSY Socketassy ... .. ...l e I 2
S 16 83 7, . BOLT - 1/2/ x2-1/4" N.F. hex .: ......... N et 1
L3470 132 104 . T PINYeotter, 3/167 X3 oLl el "
23 7 C 55889 STUD - ball, socket & cylinder. . . . .. e T A T2
S0 3% 0 13- a0 . BOLT-1/4"x5/8"N.C. hex..... OV Ceniag, 4
- . 37 92- 4. , Lock WA§HEH'-1I4"SAE..,....- ........ . SO ~ a

[

i
H

‘Hydraulic Syste

. : A ‘ '3
ALPHABETICAL INDEX '
R ENGINE SECTION °
Alternator. . ..., .. ... .. .w....,.85 . Lubrication Components........ .. .. ... 15
Atomizer, Fuel ... ... .. . . 0. 0. oL, 23, . Mounts, Engine ......... e S 31
Block, Cylinder .. ., ....:. ... ............ 5 . Muffler, Exhaust ........... .. PR '.25
Camshaft...... .. PP B Piston .............. [ 7
Cleaner; Air . ... .. Voo e e e 31 Piugs, glow ... ... [ Y 17.
Control, Throttle . \‘ ................. 13 crPump, Engine Ol . . ... .../ .. . ... .. 13
Crankshaft . ....... Ao P Pump, Fuel ............ Z~. .. . ... . ... 19
Dipstickie. .« . .w vy PRI |1 * Pump, Fuel Injection. ... ./, . el .23
" Exhaust Systemn © . ... N\.. . .............25 Pump, Water-. . ....... A ... .... Ll 29 .
Fan ... ......... T N v....29 - .. Radiator.... . ....../.. ... e 27
CFilter; Oil ..v oo N ... 718 Rod, Gonnecting' ..o~ . ... ....... . ... .. ... 7 -
Flywheel ". . ... .. .. \.... .. .. e 7 Shaft, Rocker. .../ ... ... ... .., -
Fuel System.“Engine ... . . . . Nocerrvennn...19 Solenoid, Fuel Shy Off Sl SRR
" Fuel System, Tractor ..... N\ ....... ....26  Starter.. ... /. . ... . 33
Gear, Timing ... ......... N 11, - Sump, Oil ../ L e . 15
- Head, Cylinder . . .. . .. .... S T P - ) - Tachometer /. . .. R e 17
Kit, Gasket ... ... ...... A Y R 37 °  Thermostay ... .. e L .29
Linkage, Throttle . ________________ i1 Valves . /. oo 9
%
|
TRACTOR SECTION '
Axle, Front "........ S .. AN 1 K22 Sleeve Hitch . . .~ .... .. ... ... ... .73
Axie, Rear . ............,. S ... 48 K24 Sleeve Hitch .. ....... e b 73
Brake Assembly .......... ... ..../o...47 . Lift, Hydraulic.,.-.!‘ ....... e e 65
" Control, Speed..-. .. .. P AT 63 . Motor, Hydraulicl ...... ST we+ev.....BB
Cooler, oil: . ...... e Y A B1 Mounting Components, Pump ....... .....B9
Decals . ... ..... e YA § ads Foot ... . |....w....... e 39
CDL11 Weight Kit .. veo v oot e 75  Power Steenng .;‘ ..... S ..53
Drawbar ..... P A 63 . PTQ, Hydraulic. »........... J 57
Electrical System . ........../ e 67- Pump, Hydraulic. .. .3~ .. ...:..... ...,.59
.-F27 Hitch Adapter . ... ...../[. RO £ Pump, Steering .., .........:...%.....83 '
Fenders .. .......... R Y. & . Reéserdoir .. /.. Ll PR L. .51
Filter, HydraulrcOnI ....... N AT .51 "Seat .\...... D DT .. 43 -
Frame ....... ..., .39 Support,\Seat . ............... e 43
_Grille . ... .. S A P - 4 ) Transmissipn- . . ... ... .. . ... 49
~Hardware, Electrical Sysfem .. .. .., ...... .69 Valve, Hydxaulic . . . . . e e e e 81
Headllght....................-.......;.69'-- Wheels, Froft ......... PR ol AT
HFC34C Hydraulic Figw Control . . . . . R -.81 Wheels, Rear\. . . ...............:.......47
HH34 Three Point Hikch . . . . .. ... ... '..‘...77 WW30 WheelWeights .. . .. .........:...79
“Hitch, Tow ...../....... e .....83 WW30W Wheel Weights . . . . . .79
Hood ....... ./ .v vl o8 W{W40Wlieel,rghts..........;.'.-- ..... 79
..... C.i..........D1-64




v et

REF.

© 0~ TO AN S

'8-3310-5

MODEL 3118D-AND 4118D COMPACT TRACTORS 5 .
' -~ CYLINDER BLOCK - : )
NOTE: FOR COMPLETE ENGINE ORDER C44548
PART NO. DESCRIPTION /. REQD
P110006670 BLOCK - cylinder, short. .. ... .. 0. it . 1
P064200015 PLUG . ........... e 1
PO64200040 PLUG . . e e 2
P064200040 PLUG & oottt i e e e e 2
", P198466050 PLUG ... e e '3
P198466010 - PLUG .. i e 4
P198466070 PLUG ... e .. 2
P165296160 SHAFT (o T E 1
- P198517090  ~ BUSHING . ... .\ ... ..., R 1
"P198517300 - BUSHING - standard -, . . . . e e [ A 1
© P198517304 BUSHING - 0.25 mm undersize . . ... ... .. T, R UAR"
P198517307. BUSHING - 0.50 mm undersize ..\, . ............. Ve UAR
PO40106203 .- BEARING-ball. ... ... ........... ... A A
PO64100045 CPLUG . ... .. P AR
P042303015 BUSHING ... .. .... e . PR P B T
. P030500512 DOWEL ... ... & ... ..., e e 2
PO30500616 DOWEL "o\ttt e e e 2
PO30500820 - DOWEL .ottt et e e e e 2
P0O30309005 PIN. . e L2
PO12100620 - .STUD ........ ... ... oo ool o2
PO12100635 - STUD ... ... . e el 1
“ P012100660° STUD ..o 1
P110156220 HOLDER-: . .ottt e e e e e T 1,
'NSS ' AP e 1
NSS ‘ CAP . e . 1
PO30500612 DOWEL . ... e e e L2
'P0O10810840 CSCREW L i e e e e s 2
© P110156230 HOLDER . .. .ot s i e e e i e e e 1
NSS CAP L e e 1.
NSS . . CAP L e e 1
" PO30500612 . DOWEL .o .ot it e e e 2
‘ PO10810840: SCREW '\ ottt e e e 2
/ 'P110156240 HOLDER . .. ottt ettt it e e e e e 1
/- NSS ' CAP ... ....... R 1
NSS . AP .. e e e e 1
PO30500612 DOWEL .. oottt sy e e e e e 2
- PO10810840 SOREW . e e 2
- PO11310850 . BCREW .. . e e e e 1
. PO11310850 SCREW . . . e e 1.
. P010700845 SCREW . o ove ot 2
PO36509005 CIRCLIP....... o 1
"~ P064200018 - PLUG ......... S P A 2

October 1993




_
—

QM1 st e e e e mm T e

REF.

8-3310-7 .

OCRNNNOTDOE W

' FLYWHEEL, CRANKSHAFT, PISTONS AND mN‘G's/,' |

'MODEL-3118D AND 4118D COMPACT TRACTORS. .~~~ 7.

PART-NO. DESCRIPTION - = o ‘ S REQ'D -
P115236020 KIT - crankshaft «.....vnineen. .. e 1.
NSS. "+ CRANKSHAFT . ........ i e e
P116276210° CGEAR .. ... ..., e (AR T SR
PO30509020 - " . KEY ........ faa PN, S PP oo
'P198586030 .KIT - bearing {standard) . .. ... e e e 1!
P198586034 . KIT-- bearing (0.25mm undersize) .......... ... ........... UAR
‘P198586037 ~KIT - bearing (0.50mm undersize} ... .. ................. ... UAR
'P198586060 -KIT - bearing (standard) ... .. .. ... .. A e o1
P198586064 KIT - bearing {0.25mm undersize} ........ PSP [ UAR
P198586067 KIT - bearing (0.50mm undersize} ... ........ .. ... . ... ... UAR -
‘P115026240 + \ROD - connecting ... .. ... ... e S .3
.NSS ROD .. .. e e e e e e S 1
NSS . CAP .. ... e e e 1
- P198517325 - CBUSHING oL e J 1 -
“R115176130 SCREW .. ... L. B R TP T e 2
P0O20109103 . NUT ........... P St s L2
P115017090 = . -KIT .- piston {standard) .............. e e e o3
P115017100 ~ - KIT - piston {0.50mm oversize) ... . . . .. e e U UAR
NSS PISTON ASSEMBLY . ... .. PP e e e A 1.
NSS : CPISTON oo T e 1
.. P115326260 PIN ......... e e e P e 1
' PO36500019 CIRCLIP.. . . .. S e e e e [ . 2
'P115107400 KiT - rings (standard) . .. :...... " ... ...... . e Lo
‘P115107410 KIT - rings (0.50mm oversize} ....... .. B LA 1.
P1156357260 " - FLYWHEEL . . . .. S S AR e e 1
P11563761560 RING ......... e e e ] . 1
PG10108330 SCOREW . o e e e 4
P115386741 PULLEY . . ottt e e e e e e 1
- P020800018 NUT o e e 1"
-, P026200018 WASHER ... .. ... ... .. ... ..... e e e 1
P034100508 KEY, -, . ... . . i AP PR R 1.

© October 1993 .




'8 SEUR IR : o B " o ‘ B R e » . MODEL 3118D AND 4118D COMPACT TRACTORS' .. . S -
S | N ' CYLINDER HEAD
o .Y . REF." PARTNO." ' DESCRIPTION . | el © .. -REQ'D
© PT11016911 .  KIT - cylinder head . ... .. ... A e 1
- 2 P11108603Q - ' HEAD - eylinder lincludes ref. 15, 16, 17 and 24} . ... .. .. ... 1
) 3 F120166280 . VALVE -inlet ....... 5. 00 . ...... e 3
. - .. .5 < P120406080° SEAL. [ 3"
) T .6 - P198217070 CUBPRING L e 3
s 7  P120186100- CAP e 3
: . 8 . P1202260B0 . RETAINERS ... ....... .. .0 %o 6
! 9 . P12017629Q .. VALVE™-exhaust. ..:.............oo'uiuiuienn 3
10 . P110136290 - ANSERT L. e e 3.
11+ P12040B08B0. . '~ SEAL......... .. . . y 3
12 . P198217070 . SPRING . ...\ttt it e e 3
13 -, P120186100 CAP ... ...... e R U 3
: .14 P120226080 - CRETAINERS . ... ... . e 6
C o015 L P18B466070- 0 PLUG ...l c 4
. ' 16 P064200022 CPLUG Lt 3
17 . P0OB4200022 .. . PLUG ... 3
. S .. 18 . - P195816200 COPLATE-difting .. ..o .2
! , o 19 FO11310816 CSCREW . ... ...l e 2
: < ‘ v 200 . P1311136340 . . SCREW ............. e e e 1
<21 . PI11136350 © SCREW . ... ... .. T 3
’ 23. _.C 43611 . GASKET ... ....... e e oo
23 7 . P111147390 GASKET - {Q.5mm oversize) ... ................ P, . UAR _
~ .24 P064200018 PLUG - included in cylinder head kit .. ..... . ... ... . ... .. .. 2
" ‘ : , ROCKER SHAFT ‘ o -
1. P120036330 . SHAFT ASSEMBLY - rocker. .............. R 1
2. P120316190 . SHAFT ..... S e S 1 .
3 PO64603006 PLUG ......... N SRR 2
4 . . .P120356120 . LEVER - L.H. . ... e .. S e -
5 P120356110 - LEVER - R.H. oo o 3
! 6 P120346170 ~~ . BRACKET .. ..... ... .0.nueoenonn. ) ST -
g 7 . PO30300325 | PIN /. ...... T It 1
8 -P198217080 S SPRING . .. ...l i AP e, 2
9 P199486220 . °  SCREW - adjusting ........ e G
. 10. . PO20109076©  'NUT ............ Ty e 8
- 11 ‘P012109177 STUD . ......... W T 3
12 "P023100008 ~ © NUT ............. e o L. e -3
15 P120456240 . ROD..... PN e N P 6
16 P120116100 ., - TAPPET ................ P e 8
17 P199280280° . WASHER - included with shaft assembly . . ... ... e el o ad
1
AY1
\ | ( . \:. / ‘
: 8-3310-9 R SRR . S o " October 1993
5
[ "




.P011300680 .

 PART'NO.

P120026120
P0O34100508

-‘PO40 109059
P199216230- -~
F120736081

P120016030
P125256120
P165166260

C. 43612 .

PO11300612

© - P165106131
PO30300414.
.C' . 43613 .

P198636090

PO11300640
PO11300660
P023700006
NSS .

' P12504614O

NSS

PO36800008

‘PO26200010

e P125406071
. NSS ‘

-NSS

P198217110

. P0O31100004

P198216731

P125156170 .
~ 'P052100070
PO36800008

P125416020

- P0O10110630

- P0O23100006

F125116130
P052100030
PO36800005

P125976120 -

PO11300616

PO10109264 .

.P023100006

P125176080

- P198216760
F026200008

- PO20300008

‘PO52100050. °

\

P125156180

PO36800006
P165206360
P165996420

PO10110850.
P023100008 .

P185206082
P025100016

8-3310-11..- -

"MODEL 3118D AND 4118D COMPACT TH/;CTORS o

. CIPCLIP ... .. .. A I L e

TIMING GEAR AND CAMSHAFT ;

DESCHIPTION T . .. . RedD'.

PR T R L T T T T T T T T T S

-----
...............................................

...................................................
................................................
.................................................
P T T T T T T T T T T T T T U T

.....................................................

O RING ... ... e U S

&

SOLENOID - fuel shut off R T SO R
WASHER ............0........ S e

w
-
y -
-<

=

" - October 1993




12 ¢

L R

 REF.

10 ' P140038120
11 PO52100150
12 - P140186010
1 C. 43056
2 C 35291
3 182-+ 559 |
4. C  34117:
"5 - C - 43057
6 C. 34273
7. 182- 559
8 C 34117
9 141- 53
10 132- 320
11" . C 43059
12 ' 195- - 521
8-3310-13

D00~ UL U1 O W N =

PART NO.
P165026110
P198216821.

P140166130

' P140116140

P199286150

- 'P199286160

P199286170

P199286180 o
P198216720°

P199236540

" PO36800010

F199266180

- “—'—'_—“"—l—_|

" MODEL 3118D AND 4118D COMPACT TRACTORS

oIL PUMIP

' DESCRIPTION

GEAR ASSEMBLY

SPRING
COLLAR

_ THROTTLE CONTROL .

THROTTLE

....................................

'SHIM - 0.10mm
SHIM - 0.15mm

SHIM-OJ-ZOmmI.'...‘....‘..l.‘.....T....".:..'.
SHIM-0.50mm ............ e T

CIRCLIP . % ....... PO PO

CVALVE oo JORDU e
- "0O" RING
" KIT - repair

KNOB - throttle,. .. .. .... e [T A
SCREW - #10 - 24 x 3/4" ... ,.........
- NUT - #10 - 24 flange lock .. ............ e
. BRACKET - throttle . .. .. .. e I T
CLAMP -casing ................ P
.- SCREW - #10-24 x 3/4"" .. .. ... ..~ .. .. AT
NUT - #10 - 24 flange lock . . ..o ool
PIN - €lévis 5/16"". ..« ... ... ... .. ... -
- PIN - cotter 3/32" x 3/4"" ... .. .. e e
CLEVIS -extension . .« .. "ot v oo n oo nn L
WASHER - /18" x 5/8°" ... .. el

13

............ 1
............. 1
................ .1
...... e
e AU

1

- P _

October 1993 _




[ . o )

« - MODEL 3118D AND 41180 COMPACT TRACTORS . - . ~ 5.

T "~ LUBRICATION COMPONENTS
- T ' # '- - : I’ . ‘. . . ““‘ ‘ - I I -
. . 7w _.REF. : PARTNO. . DESCRIPTION S ’ © .. .. . 'REQD

1 P110706860 - .SUMP.. . ..... e R 1
2 c 43607 . PLUG ................ e e ]
3 c A3608 ‘WASHER P : ‘ g ) _

- 4 'P0O101098235- :  SCREW ..... . ... ... . U, T ¥

B T, .C 1 43814 GASKET .. ... ..., U e D :

6 P140986590 PIFE
7 "PO5Z1090768 - OM RING <L L L
8
9

P140406310 . ‘STRAINER . ' ' R

) - PO11300612 BOLT"
10, C 48997 » TUBE ...... ......... T
11 . P0O11300612: BOLT .....n 5 ... ... [P P
12 ° .C- 43999 0" RING
213 - C  .43998 DIPSTICK

....................................................

%

: oL 14 ~-P111026371. COVER............ PR .
S 15 C | 43615 _ GASKET......... . ...... S
‘ .7 160, . € 1 43616, GASKET. . ... 0. o e S
© .17 .., C - 43605 CAP ........... IR L L
-8 C 43606 - . ."0"” BING . o '
S19 0 PO24B00008 - CNUT ...l e
20 . P198996060 ' WASHER
. 217 1 P0O11300650° , SCREW -
. .22 - P110666110 | - |
Yoo 0230 7 PT10B66120 . GAUZE . ... ... .5 e e
, P0O11300612 - .BOLT .....%........ e e
o - . . 25 " POBB122560 ¢+ HOSE. . .. ............ .. .. A e
. Y 28 .C 43443 FILTER-oil. ... v o
v .. " 227 . 'PT40546020 . CONNECTOR:
‘ I : P140606680 PIPE-. | &

.................................................

£ <29 P19BABETBO-  BOLT wonnnn it o
30 P198996060 °  WASHER el

- . -.v. - n' - ;

i 31 . - C i 43601 SWITCH -oilpressure .. . .. ... % . o e b

S L e SR ’ o ' §-3310.15. S S  October 1993



i
t

e | RIS .. . . MODEL 3118D AND 4118D COMPACT TRACTORS . . - '= - 17
. GLOW PLUGS: *
- S o . Ly REF. .RARTNO. . . DESCRIPTION

R A T S B Lo BN 1 C . 43803 HEATER - glow plugs . ..« . ....... ... .. e o 3
e I : oo , L . e 2 P185376170 x .. BAR s ..:..... e 1’

- R “TACHOMETER
P120076070 - SHAFT A

P199566651 .. PLATE
PO113106812 ', ' SCREW
. P0O10700610 - SCREW
+ P199376230 CAP . .
= P120896060 SEAL

DN RWN -

8331017 . - . October 1993




CLer b RER.

—
—_

— —d -
B2 WN

.15

10 P130516086
11 P130516087
12° ' 'P130516084
13. “P130516090
14 P130516089

5 15 P130516092 °
16 P130516069 -
17 . P130516091
8-3310-19

oL
WD WN =

Y

C. . 43604 .

COND O WD

PART NO.

Cc 43392
. P011310816,
C . 42087

P198346020

- C 42988

P130306041
NSS '
c 43597
C'' ' 43444

P130336031 -
P130446090 -
P130446080
- P130326120

PO10100866

C 43604 -

P130996070
PG11140616

PO198486840 =

S

NSS

" P130516080
P130516081 .

P130516082
P130516085

 P130516088 .
. .P130516083.
.'P131226180 .

\»I/—

" MODEL 3118D AND 4118D COMPACT TRACTORS

FUEL SYSTEM (ENGINE)

-DESCRIPTION .
BRACKET - fuel filter mounting . ... .............

SCREW ... _ :

HOSE - fuel (pump to fi!;ef-). RN S

CLAMP - hose .. . . « 2sin

HOSE - filter to injection pump . . . . . . e
"FILTER ASSEMBLY -- flel o

* FUEL PUMP

PUMP -fuel'............ .. O T,
) BODY - upper ......... [P o e

'BODY -lower ... . ...... i
SPRING . ... ....... e e
CPLUNGER' ool e it e
PIN . e AT N

PIN

HEAD e e e e I IR I ..... '

CONTAINER - ....... e P .
- RING . ... S L PR e
PLUG ....... e R A S
WASHER. .. ........:.... ... e

......................

PUMP - fuel (repairs-below) .. . ........... AT
GASKET . ...00 v, SRR e
SCREW ..... RO R ¥

LEVER. ... .... e . e e

19

‘m.pm_l_x_l_l_h__l-\_l_l_l_t_i_l_b .

October. 1993




e - .. % MODEL 3118D AND.4118D COMPACT TRACTORS . - 21

FUEL INJECTION SYSTEM .

B! /j ? REF. ' . PART'NO. - - .DESCRIPTION. - . o : I REQ'D , |
- 1 P131017390 - PUMP -'injection {repairs page 23) .......... e R
2. P131236280 SCREW ... ... ... o e e o0 :
h s .3 P0O25100006 - - WASHER ... ........ R [P 1 o
- P131437310 = . SHIM-0.2mm .- . ... ..... [P e Gl UAR =~
4 P131437320. - SHIM-03mm ............ e e e.... " UAR-
4 . P131437330 SHIM --0.4mm . ........... e e e e e .. UAR -
4 P131437340 ‘SHIM - 0.Bmm .. .... PR e e e e . UAR
5 - -PO11300620 . “SCREW . ...........0 .coeuiuinnnonnnn, P e 2
6 CPA23100006 NUT . . 8
B CP131046180 0 SCREW L . . e e 1
9 - P023109002 . CNUT ... ... e 1
10 PO2BT000TO - 0 WASHER ... . e e e 1
11 . P198236030 WIRE . .. e 1
12 .P010109270 SCREW . . . e 1.
13 . PO23109002 - NUT ... .. i A
14" - ° P0O25100010 . WASHER ....... L P 1
15 .. P131507010 ~ - PIPE - injection (No. 1 cylinder)™. ... ... . ... .. .. .0 .. ... 1
16 "P131507020 . PIPE - injection (No. 2 eylinder) . .. ........ ... .ot 1
~ 17 . P131507030 PIPE - injection {No. 3'cylinder) . . .. ........ R e ' 1
- 18 P129106020 DAMPER . ....... O L P AP . 2.
19, . P129106020 ° .DAMPER ......... O 2
20 P0O10100625 SCREW ......... S R AP . 2,
21 . P023100006 . NUT ............. e [ . R 2
23 P131406340Q ATOMIZER - fuel {repairs page 23) .~........... 5 ...... . 3
24 - P131426200 GASKET . ........, e P e 3
25 . P111316280 - INSERT.. . .. e e e e 3
" 26 - ~P198996090 ~° SEAL .......,... e L. e 3
27 :  P131606260 PIPE...... e P LT e S

'8.3310-21 - B o © . October 1993



QU NI YT S G R .

- 13

{_ ol mer

WWWWWWWNNS0OOIOMBWh -

8-3310-23 * - .

PART NO.

'P131017390 -

P131296665

P131196130°
P131226170.

P131176430

P131186050

P131156160
P131116410

+ P131296951

P131296620

P131176440

P131296621
P131296622
P131296623

. P131296624 -

P131296625
P131296626
P131296627

-P131296628

P131296629

. P131296630°

P131296631

P131296632

P131296633.
P131296634

.P131296635

P131256120
P131296636
P131296650
P131136320
P131236190

"P131426180 -
"P131246130
P131296662

P131136330
P131296651

P131406340- .

131446069
P1314262170
P131446065
P131437250

-P131437251
P131437252

P131437253

. P131437254
'P131437255
"P131437256
- P131437257
- P131437258
P131437259

P131437260
P131437261

P131437262 - .
. P131437263

P131437264

. P131437265

P131437266

. P131437267

F131437268

P131437269 -
P131437270 .

P131437271:

© P131437272 -

© P131446066
P13]446070
‘P131446068

P131416150"

P131446067

- MODEL 3118D AND 4118D COMPACT. TRACTORS ‘ 23
FUEL INJECTION PUMP
DESCHIPTIONI . i REQ'D
" . PUMP - fuel injection . ... e 1
HOUSING .. ................... T e 1.
THOLDER . ................ e e e e 3
POURING e e 3
CBPRING .. e e e e e e e e e ‘3
GASKET . .. . L T 3
VALVE . o 3
ELEMENT . ... . i e e e 3
SLEEVE ... ... 2 e e e e e e e e 3-
BEAT . e e e et e s 3
SPRING ....... e el PAUUAN 3
SEAT .« e e e R : 3
‘PLATE - shim 1.B5mm . .... ... . ... ............ S UAR
PLATE - shim.1.90mm ..., .......... e e e e UAR
PLATE - shim 1.95mm .~ ... .... N UAR *
"PLATE - shim 2.00mm: . . .0 . o v e e e e e e UAR
PLATE - shim 2.08mm-. ... .. .. B UAR
PLATE - shim 2.10mm ... .............. I e e, UAR
- .PLATE - shim 2.15mm ......... R S ceele..v.o 2 L UAR
PLATE -shim 2.20mMm . ... . e e "UAR -
PLATE - shim 2.2ZBmm ... ... . e © . UAR
PLATE - shim 2.30mm ... ... ...._.. T UAR
PLATE - shim 2,35mm .............. e “Ve..... s UAR
PLATE - shim 2.40mm . ... . ... B e - UAR
PLATE - shim 2:45mm .. ... ... .. ... .... P UAR
PLATE - shim 2.50mm .-................... EERE R TR PV UAR
TAPPET ............ e e e e et . 3.
RACK .. ... ........ .......... 1
O BRACKET ......cvvviv ot e e 1
"SCREW . .............. e e U 2’
BOLT ... .. i e e A 1.
WASHER, .. . . e e e .2
1 g o P 1
PLATE . .ot e i e e e e 3
SCREW .\ e e e ‘3
PIN. . .o e e e T A "3
_ ATOMIZER o
ATOMIZER ....... .. e e L3
T e e e e e e 1
WASHER . .t e e e e e e e 1
CBODY .. e e e 1
" SHIM - 0.80mm . ... .. e e UAR"~
SHIM - 0.925mm . ........ L e e UAR -
SHIM - 0.95mm . ..... e e e e e . UAR
SHIM - 0.975mm ... ........ e e [P AR TR S UAR
SHIM-1.00mm .. .......... N T e S UAR .
SHIM -,1.025mm . . ... ... A fe e e i UAR
SHIM - 1.06mm ... ............. et e e e UAR
CSHIM - TO7BMM ..o o e .~ UAR
SHIM - 1.10mm .. ... ...._..... e e e e e UAR.
SHIM - 1.125mm . . ................ T F UAR
SHIM - 1.15mm ... e e e T e UAR
SHIM - 1.178mMm . e e e e e e UAR
SHIM - 1:.20mm .......... ... e O UAR
SHIM - 1.228mm . .. oL e e e G - DAR
. SHIM -.1,250mm~ . ... B . UAR
S SHIM - 1.27Bmnh L. P e e UAR
SHIM - 1.30mnef ... ... ...... e e e e e Co UAR
SHIM - 1.328mm ... e . " UAR
CSHIM - 1.3BMIM oo v e e e UAR
COSHIM - 137BMIM L L e UAR.
-SHIM - 1.40mm . ... ... 0. el e e e UAR
SHIM - 1.425mm ... ...... P VI T Ve UAR
" SHIM - 1.45mm ... ... e A PR e . .UAR:
SPRING .......... e e e 1
PIN . . i e e 1
SPACER. . . ... . e e 1
NOZZLE . . e e e 1
NUT .. o S 1

October 1993,




MODEL 3118D AND 41180 COMPACT.TRACTORS  * = . 25"

24

° i

FUEL SYSTEM (TRACTOR). .
i/ '- REF." * PART'NO. .  'DESCRIPTION . .. . L S REQ'D
L C..” 10678. . ELBOW - hose 90°.: |

C - 28962 RETAINER - fuel line .. ... ........ . ... . . . o .
‘ i HOSE - fuel line {use C28937 cut to length)
- 43051 . TANK - fuel ... .o . : .

37094 °  CAP - fuel

=
1]
w

=

43052 7 GROMMET ... .. .. ... . il . 0 il

14690 R PR .' ....... T e e e
32376 © CLAMP.- hose 1/2"

. 43401  HOSE - fuel return (cut t6 length) .. . ........0 .. ... 1.,

14:7 274 CLAMP - hose .

1

1

1

1

1

» - 1

23527 . LINER - tank . . .... ... . N : \ : A T
. CUSHION -fuel tank. . ... ... e e e e e e 2

" UA

‘43053 *FITTING - hose_ 90° . 1
3

............................................ A

MEORONROREWRN =
c

CINOOOOOOO0

o | _EXHAUST/SYSTEM .
€ 43987 - MUFFLER -exhaust . 4 ...... . . . 0ol

- C 43988 . . GASKET -manifold. & ............ B
C 43989 STUD - muffler . .......... e Yl e .
814 - BO70 BOLT-M6-10x70 ... -:0oo ... e R
192- = 19" LOCKWASHER - 114" . . it i
814- 6040 | BOLT-M6-10x40 ..... ......... e e
825- 1106 NUT-M6-10 ... .o o

C  43385.  .BOX;- heat shield ... ...... ...... PR e :

— .‘ T
COUDRNOM-hWN =

- €. 43356 - SHEATH -muffler....... ... ... B PO
: : - C " 43357 PIPE - exhaust ............ ... .. o S P A e
o 11 - c 44316 SHEATH - exhaust'pipe. . .: ... .o ot il .

12 "214- . 255 ' - CLAMP.-hose ....... A S PP
- - 13 . C 28294 . CLAMP : exhaust pipe ... ... S e ST S

. S 14 129- 102 NUT - 5496 -18 .. ........ e e e e e e P I

. 15 C 43358 . ' BRACE -exhaustpipe....0....:0 .. ........... e I

16 814 8016 -~ BOLT -M8-1.265x16.. e PRSI

17 192- . 20 .- WASHER-5/16" ............... SRS SN e

18-, T _ 43360 SHIELD - exhaust pipe " ... ... .. I e _
19 - C . 33576  SCREW - 1/4” - 20 x 516" . .. .. .. e E -

| =833io25. & ¢ S - . em sy . October 1993 "

r

. - .




. MODEL 3118D AND 41 1SD COMPACT THACTORS - - -
RADIATOR AND SHRDUD .
REF. F’AHT No. DESCFNPTION AR T REQ'D
1 ¢ az211 RADrATOR.............._..........................i.. 1
C2 C ~ 43009 'CAP - radiator 15 PSI . S . 1
3 C . 43011 HOSE - overflow 23" .. .. .. ... . e -t
4 c 43148 . BRACKET - mounting . ... ... e Y e 2
5 187- 1036 CSCREW - /47 - 20 x /2! ... .. ... JR R R a
B 131- 834 NUT - 1/4" - 20 ﬂange lock .............................. 6
7 C 43012 MOUNT -rubbér . .. ..ot 2
8, - 192-_ 19 LOCKWASHER - 1/4" e 4°
) 129- 101 NUT - 178 e .4
10, C . 43021 HOSE -radiatorinlet . . ...... ... .. ... ... . ... .. . ... ... .... "1
™ [ .C 43022 HOSE -radiatoroutlet , . ... ... .. . . . i 1
a2 C 44567 SPRING - hose insért .. ... .............. R -1
13 c 43010 " PLUG - drain (included W|th rad1ator) ...... A 1
14 . 214- 255 CLAMP - hose ........ e e P 4
15 C 44013 SHROUD -fan ............... . . B 1
16 c 44306 " SCREW'- 1/4°"% 20 x /2" flathead e - .2
17 C 33576 SCREW - 1/4"" - 20 x.5/1 6" ...... R e P 2
18 353- 406 PLUG-hole ... .. .....:..] e e I , L2
19 C 43035 | LATCH - screen .. .. .. e e o e Rl
20 . 195- 518 WASHER - 1/47 _ .o o .l . a
21 . 113- . 1y BOLT-1/4"-20x 12" ... .7 . ... LT T
22 c 4‘4038} SCREEN - radiator .". :. .. .. e e 1
23 C . 43385/° "' GUARD-fan ..... [ e P SR 1
24 187- 1036 SCREW - 1/4”" - 20 x 172 tap .. oL S e 6
, 25 C 43013*° - * BRACE - radiator R.H. (shown) . . .......... ... ... ..... 1
- 25 C  44319**  BRACE - radiator RH. ... " ... ... R T 1
25 . C 43363 BRACE - radiator LH. . ......".. ... e R 1
26 C 31597 SCREW - 1/4” - 20 x /27 . ., . ... .. .. .. ..... e 2
27 C 43342 BAFFLE - air . . ... . Y T o
28. C 44141 ., TRFM - edge bulb ......... e T S 1
. *use before PIN:
, -*I*use PIN and after. ‘ .
*3118D - 14178772 ;
4118D - 14179302
| .
T © 8:3310-27 : _ October 1993
. A T




28 -

¥

s

e

w—

M.
ey

REF.

y — ' . .
QDWEHNHA PN =

[N Y G P S Gy
CODXDNDOT WM =

- N
N

MODEL 3118D AND 4118D COMPACT TRACTORS \ 29
WATER PUMP, THERMOSTAT; TEMPERATURE 'SENDER -
PART NO.- DESCRIPTION REQ'D
P145016840 PUMP - water . . .. . e i e e T i
C 43617 GASKET . . o1
"C. 0 43B18 . BACKPLATE .« . e e 1 -
C 43619 - GASKET .. .. o e it
PO11300635 SCREW @ .. o 3
PO11300850 SCREW: ... ...... e e e e e 4.
© PO23100006 NUT o L
- PO27100006 WASHER ... .-, .. .. e e e e e . 1
P1453364390 - PULLEY . . . . "
P145216161 . ~ HOUSING . .. ... ... . a4
C 43598 S THERMOSTAT ... .. ... e 1
C . 43599 SPRING ........ T T L P B 1
C 43600 GASKET ...... e L Ll . 1
PO12100650 CSTUD o S A 1
© PO23100006 -~ NUT ..ot e A, "9
© P0271000086 WASHER: .. | . ... 1
P0O11300650 SCREW .. ... T PR 2 -
-C - 43602 SENDER - temperature .. .. .....0 .. ... ... ... e C e T
C 42984 . FAN ....... . e 1
C 42986 .SPACER - fan .. ... e T 1,
192- 19 . LOCKWASHER - 1/4" . . ., . o oL R s 4
. 814- 6045 SCREW - M6 - 1.0x45 .. ......n. iy e 4
October 1993



-~ REF. ' . PART

,.Iw_c:m-r:-cbr:ow

14-
1 C
2 814-
- 3 .192-
4 C
5 113-
6 195-
7 ol
- B, 131-.
- .8-3310-31°

'NO.

43030
. 43445

43594

43595
143596
43031
430929
43100
43101

258"

44077

43001
10025

22
43381

213

104

29812

1352

AIR CLEANER ASSEMBLY

' HOSE - lower .
. TUBE - air
CLAMP - hose.

NUT -'3/8" - 16 flange lock

. MODEL 3118D AND 4118D COMPACT TRACTORS

AIR CLEANER

DESCRIPTION

ELEMENT - air cleaner

WING NUT - cup
WASHER - cup
HOSE -upper © . ... ...

. ENGINE MOUNTS
BRACKET - engine mount . .
BOLT --M10 x 1.5 x 25 .
LOCKWASHER - 7/16"

WASHER - 7/16” . ..... . .... e SR .

WASHER - 3/8"" x 1-3/8".x 1/4" ...~

WING NUT - element . - . . . ..c.con oo

‘BRACKET - air cleaner

...............................................

MOUNT - rubber-. .. ........... A TR

31

el e = = 3 ed

BESB PP OORN




MODEL 3118D AND 4118D COMPACT TRACTORS -~ - . . 33

STARTER, PLATE, AND FLYWHEEL SHIELD

o REF. ~ PART NO. .~ DESCRIPTION o o o - . "REQD
e C ' .43609 .  STARTER - repa|r5 below .................. e U 1
2 PO11601020 © SCREW .............. e S e e 2.
3 P198636080 SEAL . .t e e e el 1
-4 P110366700 *  PLATE ........0.iviein., [ A 1
5 " PO11310816  SCREW ..... [T R P ... 10
B C 44079 ' INSULATOR - tOrminal oo s e B
7 C 42835, NUT M8 e T 1
8 - C . 43307 SHIELD - flywheel RH ........... PR A ‘ 1
g 814. 8016 . BOLT-M8-1.26............. R APTET P 1
10 . .192- - 20 © LOCKWASHER - 5/16" .5 it v e e 1
11 195~ 102 .  WASHER - 5/16” x 3/4" .. ....... PR c e 1
12 121- . '21 ¢ BOLT - 1/4 - 20 x. 142" flange loeK . .. .. ..o 2
‘ , . STARTER A_SSEMBLY. I B e
-1, C 43609 STARTER .« oo oo 1
2 'P185846471 ", COVER ASSEMBLY .. .- .o .\ i i -1
\ 3. NSS ' . o COVER ..ot inieiien T 1
.4 NSS - . CRING L e e T e 1
5 P185846472 - JBUSHING . . ... ........... Tl N el 1
6 P185846468 °  SCREW ..... 0. . .. ..:....... [NV S 2
7 P185846473 ©°  WASHER. .. .. . T AN e e (I
'8 . P185866240 . PINION . ......... R A A AP P
.9 .+ P185846469 LEVER . . .o e e e e ‘ 1
~10  P185816220 - 1
11 7Y P185846474 1
T 12 _*P185846475 1
13 - ' P185846476 . 1
.14 . P1865416400 . . 1
15 P185416390 1
16°. ' NSS "1
17 .. P185886010 1
18 ~ P185416410 -~ A I » e S 1
- 719 . P185846477 © COVER ........... P A |
20 . P185846478 . CUUBUSHING Lo L e e e 1
21 P185846468 . "SCREW . .......... O P 3.
n22°, . P185846470 ~ SCREW .......... PR R P A P 2.
{ . s
o : o S _ '8-3310-.33 © . ' L : : October 1993



3

MODEL 31.18D AND 4118D COMPACT TRACTORS . '~ : 35
ALTERNATOR.AND BELT f Lo '

REF. PART NO. - DESCRIPTION T “REQ'D
1 "C O 43610 ALTERNATOR - see below for service . ... ... ............ . 1
2 PO10110850 ' 'SCREW ..... DU . 1
3 ©PO26109011-  WASHER .......0............. A e 1

4 PO26200008 - WASHER ............. T e e i e B
5 . PO12800840 - - - SCREW ........... e e o
6. PO23100008 CNUT e . AT S AP T

7 P185726431. - LEVER ... .......... . L e e i
8 _PO11300816 SCREW ......... e e e e R
.9 PO23100008 CONUT L R ' 1
10 © . PO27100008 .  WASHER . ... ... . .ttt i R
a1 PO80109048 BEL T ottt e e e e 1
12 . - PO26109017 . © WASHER . ........ . 0t loe i, 1

ALTERNATOR ASSEMBLY

1 - C 43610 . 'ALTERNATOR. . . .. e PR e S I
2 . P185446219 PULLEY ......... e PR 1
3 P0O40126201 . - . BEARING ............ e T
4 P199236610 . COLLAR . ... . i ool e e 1
. 5 P185446217 . PLATE ASSEMBLY ... ...... P e e R
"6 P186716200 - PLATE ....... S e 1
7 . P040126201 . BEARING ... .. S e C 1
8  -P185446218 STATOR. ..o ittt e 1
g 9 PO15140425 | SCREW ... .t e it e e 2
10 PO15140408 SCREW ...........c...... R S 1
11 P185446220. - CLIP. .. e e e e e .5
12 . P020210010. NUT L e e e e S e T 1
13 PO26100010 . WASHER. ... .. T T PR 1
14 PO27100010 WASHER ..o i e e R PP
) &
[+] '
/ R -
\ 1
8-3310-36 ot S L _ o o::_toubper 1993



. - ’ MODEL 3118D AND 4118D COMPACT TBACTORS, .
oD I BTN .. GASKET KIT
S I o e - % .. REF.  PARTNO. - ' DESCRIPTION L . o
. o S ' : 1 P195906840 .. KIT - gasket, complete .. /. ... .. ... ....... N RS U
- 2 P111147390 . - GASKET -head .. ..... ... ... ... .. f ................... 1
“ I 3 C- 43615 © GASKET - COVET « . L o e e e 1
v ; 4 “C -43616 GASKET - cover ..... .. P , 1
. 5 - C  43988". GASKET - @XNaUSt . . .. .. oo oo e e e R
i 6 ‘C 43606 © - 0" RING -cap ..... e 1.
! 7 -P130996070 =~ GASKET -fuelpump . ... ... .. .noueoo 1-
8 C 43600 . | ‘GASKET -thermostat'-.... ... .. .. .0 ... ......0......... 21
‘ ; 9 P120406080 - . SEAL - valve stem . . . .. e e . R, 3
10 "P314990013 GASKET - {(notused) . ... ... .. ....... PSSP o1
11 . o 43619 GASKET - waterpump .. ....... .. ........ ... ... . . ... o1
, 12, C. . 43617 . GASKET - water pump ... ....... e e 1
, [ 13 . C. 43814 GASKET -sump, ol .. ..o e 1
. 14 . C ' 483612 . GASKET - CASE .. ... % .einioint it 1
E . 15 C 43613 GASKET = PIBLE .. . o oo e S 1
16 . P130996070 - . GASKET -fuelpump @ . ... ... ... . . ... 00 1
17 P165996420 - - GASKET -plate........... ... I S B 1
18 C ' 43999 Q" RING - oil tibe. .. ,..... e PP a2
19/ P052109076 .  “’O"RING - oil pipe . . . ... SO SRR . 1
20 ( .. P198636090 = . SEAL-case' ........... e e e e 1
- 21 - P19B636080" - | SEAL --plate . .......... e e e -1
. 22 -"P131426200 - GASBKET -‘atomizer . i ‘.: ......... e, N 3
la Lo ol o ol al o i o ° ) \ o ‘
/o ."413'_ ' Co 14 N T Coe
.‘ 8}18 O—Jg‘ @ g
‘ ‘ ' : : T 22 -
f 16 17 L 20 21 . -
) B - “.—-ﬁyt_ - ‘ -
- v, \ |
- - 1
& l R . -

' ‘ : o : e L i . I : o -'3,'3310,‘37 i ‘ S . 7 ) " l;' - R ‘ - October1993 o




[RTR—

3

o

G B

" 'REF.

— ol ks - 4
COoOOOPO~-NOOhAWKN ==

. C 27508
131~ . 9234
21t L 21
187- 1036
c . 37132
C 37134
- 'C 7 37138.
C-° -37138
T 11 121 - 106
12 C' 43088
13- C 43080
14 - 192- 23
15° 113- 424
15 © 166-- - 86
16 = 138- ' 2073
17 S C - 16373
18 . C 31597
k- C 33576
20 C 33548
21 C 33576
22 .C - 31987
23 -'C- . 33580
24 C 31603"
25 C - 37140
25 .C 37141
$ 26 C 14730 -
27 . . C 43064

. PART NO.

e

C - 42944
e

C

=

. “MODEL_3118D-AND 4118D COMPACT TRACTORS | .39

42943

42979 -

- 24137

_C . 43109, -
131-. 1318

' 8-3310-39

s D;ESCRIPTION!'

~ .~ FRAME - main (3118D}. ... .......... o
FRAME - main shown {4118D} '
SHIELD - oil tank ... ... .. L
SPRING - lateh. . @ .. ... . .. . i ot
SCREEN AND SHIELD .- tower; side -{L.H.) .,
NUT - lock 1/2°" N.F. .. ...
- PIN - attachment ... .... L

NUT - 1/4"" -.20flange lock

BOLT - 1/4' - 20 x Y/2" ... ...

SCREW - 1/4" .20 x 1/2"
FOQT REST - L.H. {3118D)
+FOOT REST - R.H. (3118D)
. FOOT REST - L.H. (4118D)
- FOOT REST - R.H. (4118D)

- .BOLT - 5/16" x 1/2"' N.C. flange fock ...... :

CAP - insttument panel {incl
INSERT - instrument pare
LOCKWASHER - 1/2'". . ..

©, BOLT - 1/2” - 13 x 1" transaxle ‘mounting
-BOLT - 1/2'" x 1-1/4", 12 ptoflangé_. . ... ....... . . ... N ‘
LOPIN - ol 34167 % 1o AT e T T
"PIN-latch .......... e : R S
SCREW - 1/4'" - 20 x.1/2"" black ... .
'SCREW - 1/4’" - 20 x'5/16"" black ... .. ... e e
.COVER -access . .........,.... .o '
SCREW - 1/4’" - 20 x 5/16"" black -
SCREEN - tower side R.H. . . -
PAN - belly . . ... e -
RETAINER - belly pan . .. ..
PAD - footrest (L.H.).. ... .. :

PAD - footrest (R.H.) shown

- SPACER - rear, frame (3118D}

TRAY - battery and oil tank

™

' FRAME, FOOT PADS AND BELLY PAN ~  ° .

P T T
................................

self-tap : : LT

B R Le e e Taa e IR
.................................

udes insert decal} . ......... e

" .
I'cap...... e

o s

' o Tec ' o :

..............................
................................

it}

-October ‘I'SQS'

-



v, .0 " - - '

~ 3 — : ' . .
40 : 'MODEL 3118D AND 4118D COMPACT -TRACTORS T ' -5 I
HOOD AND GRILLE
1 " " REF. PART NO. . DESCRIPTION . _ o . - ' REQD
1 G 42968 . HOOD .................. e 1
. C . 31357 HINGE - hood {not shown} is welded tochapd . . . 0. .. ..o L. 1
2 C ° 16362 "ROD -hood hinge . .ow ... .. .o, T L
.3 { 132- 334 « | PIN -cotter 1/8" x /4" . e 1
4 ' T C .29314 °: BUTTON - push, hood release . .......... e e NoLoL
. 5 Cc 30126 . . ROD -push, hood release . .. ........... .. .. .. . ... .. .. .. 1
6 ¢ 30004 SPRING -release , ..............c.. ... ... ... 0. .. 1 '
7 C 44005 - LATCH -hood ... ... ...\ 1
8 c 37147* - LANYARD ......... e [ 1
9 o 43077 - SEAL-air......... F L e s 4
10 - -C 43086 GRILLE .. ... .. ... e PR e 1
11 131- ' 834°'- NUT-1/4"-20flangelock .% . ... v inin it 2
12 C .. 31597 SCREW - 1/4” - 20 x°1/2" black ........... .. ... ...5.u .. 2
13 187- 1328 SCREW - #8 - 1B x 3/8” 'L, .. .. e 1
"14. T . C. 31366  ~ SHROUD -headlight ... .. ... ................0.......... 1 -
15 131- . 1102 NUT - 174" -20lock ... ..... .. ... e e e e 2
. 16 C " 42977 BRACKET - hinge, hood . . ... ... ....... .... . e 1,
17 1113- 102 . BOLT - 5/16" - 18 x 3/4" .. -.... e 2
18 . 195 103 WASHER - 3/8 x 7/8" .. . . . e -2
19 “C.+ 33733 . NUT-5/16"-18flangelock . .'........... .- ... ....:. .., 2
20 C 43337 . BRACKET -lanyard mount . ................. ... ... ...... 2,
21 113- 0 1 - BOLT - 1/47 -20x 1727 L Lo 2
22 . €. 44318** - BRACE-hood........ N A R 2
23 "195- 518, WASHER - 1/4°" ... 1
24 132- 320 . " CPIN-cotter 3/32°" . .o 1
. . ‘ : . , *use before PIN: . ' o — .o ‘
~ . ) - R ' o - o ' , B BRI **use PIN and after: . - : ‘
- ' ot s T . : : 3118D - 14178772 ~
; 4118D - 14179302
| . . .
|
E
|
i
8-3310-41 October 1993



42 . . MODEL 31 ‘IBD AND 4118D-COMPACT TRACTORS ‘ 43
SEAT FENDERS AND TOOL TRAY
b REF. .- PART NO. _DESCRIPTION REQ'D
A - C 37261 SUPPORT - seat, front shown: (3118D) ........................ 1
1) T 37262 _ SUPPORT - seat, front(4118D) .. ... .. ...« .n 1
2. C 43079 SUPPORT - seat, rear {3118Dishown . .. .. ... ... .. _ . . _.._.. . 1
2 C. 43080 + BUPPORT - seat, rear (4118D) <. ... " ... . ... ... ... - 1
. 3 " 113- 427 '+ BOLT - /27" x 3-1/4"7 (3T18D} .. .. oo 2
3 113- 441 BOLT - 1/2° - 2-1/4’" N.C. hex (4118D). ..................... 2
4 113- - - 424 BOLT - 172" x 1" N.C. hex ... e e i e 1
4 13- .118 . BOLT - B16” x 5/8"" . .. ...... e e <1
- B - -192- ‘20 . LOCKWASHER - B/16' . . . ... ... 1
5 - 192- -23 LOCKWASHER - 1/2°0 . ... o e ‘a4
6 C 44321 TRAY - tool {includes switch bracket) . ... ... .. ... L0 .. 1.
v 7 c 16429 PIN - seat Hinge . .. ... [ AU 1.
8 ~C 44320, SEAT -black .. ..ottt e T 7 -
<9 -C°" 37428 ° PLATE - shift pattern (3118D) .. O . T
‘9 C 37430 * PLATE - shift pattern (4118D)F. . ..o oo il 1.
: 10 cC - 37409 COVER - shift lever {3118D) .. .. ... .. e a0
10 c 37411 .. COVER -shiftlever(4118D) "..:. . ... oo 1
. . 11 .C" 42155  PROTECTOR -tail light ............ ST SO 2
' 12, .. C 37462 . . SPRING - seat SWitch .. ... ....... ... et 1
| 13 121- 106 BOLT - 5/16" x 1/2"" flange lock ... ...t .. . iun ... 10
‘ 14 C 37152 HINGE ASSEMBLY -seat . ...... 0. .. .. i i 1
18 C 26526° -+ CAP - spring.............’.....'..~ ....... TR SR 1
16 C 10487 - KNOB-shn‘t....' ..... P T P R
17 C - 37244 - LEVER - shift (3118D} .. ..........-. [P L
17 ~C 37247 LEVER - shift (41 18BD) .. .« " 1
. 18 195~ 525 WASHER - 7/18" x 1-1/4" 0D, ... .. e 1
’ 19 C 10482 . SPRING - shift lever ...~ ............... e [PV |
20 132- 310 PIN - cotter 1/8"'x 1" .. .:.. S PP 1
21 131-  .934 NUT - 1/4™ - 20 ﬂange rock ............................ PR 2
= 22 C 29305 " CAP-spring............... e 2
; 23- c. 29306 . "SPRING - SBat. . ..., i e e 2
E 24 113--. 102 ... BOLT - 5/16"" - 18 x 3/4"" ... ... e e e e e e e e 3
| 25 13%- 911 . NUT - 5/16" - 18 flange Iock ............... PR L. 15
. ’ 26 131- - 934 NUT~ 1/8'" . ... [ PR e 2
: 27 c 37154 - FENDEH R.H..(3118D) . ... e R LA
. 27 C . 37153 FENDER - R:H. {3118D) ... .. .. . e 1
| 27 C° 37156 . FENDER - R.H. (4118D} .. ... .. .o s 1 .
| .27 C .. 37165 FENDER - L.H. (4118D) . ... . i i e e e 1
! 28 - - C 31597 SCREW - 1/4' - 20 x 112 . 0. e e L. 6
| 29 . C 37299 +  BRACKET - seat switch mounting (early productlon} e e e . 1
30 o113 2. ‘BOLT—1/4”'20x5/8".........._....m.......' ....... 2
. L iw
i‘ i
. [
& |' r

8-3310-43

- “October 1993




Check thread rotation for
" correct balljoints.

b

- MODEL 31 18D AND 4178D COMPACT’ THACTORS

FRONT AXLE

REF. PART NO. = DESCRIPTIDN
1 C -188B12 CAXCE - front (3118D) .o et e
1 C 40687  AXLE - front shown (41 18D) ..
S 2 c 27597 CWASHER - SPaCBr . .o o v e e L
3 C 33635 - SPINDLE - R:H..{31 180) ..........................
3 C 31337 . .- SPINDLE - L.H. (31180) .{ ....... e e RETTIE .
3 C 40690  SPINDLE - LH. (4118D) ....... . .... S P
-3 C--- 40688 . SPINDLE - R.H. (4118D)shown . ..................
4 C 727902 . . RING - retaining,-spindle 4118D) ... ...
4 C . 28232 . RING - retaining, spindle (31 180) ...
5 G 22278 PIN - retairiing, axle pivot ... ... ....... .. ... ...,
6 C 11806 © WASHER - thrust (3118D) . .. ... .
6 C 13716 WASHER --thrust (4118D) .. ... .. ... . o0 L
-7 219- . 404 FITTING - lubrication .. . .. .. ..o i
8. C . 13106 = COVER - lubrication fitting -. . ... ..... ., e
g. 132- 311 . PIN - cotter 5/32"" x 1-1/4"" . . . ... ... .. ... .... T
10 C 26855 TIE ROD (4118D) .. .. ......... e e .
10 C 25856 - TIEROD (3118D) ... ..... e e .
11 c 282286 ) WASHER wheel spacer . .. ...........eieia.nt
.12 . .187- 1910 BOLT - 3/8" - 16 x 3/4" N.C. hex head .............
13 219- 37-°7 0 FTTING - lubrication” . ... .......... .. ... . ... ..
14 -192- .23 LOCKWASHER - 1/2/" 2inC . . ... ... .o i
15. | L0129 165* NUT - /2 N.F. R.H. thread, lock . . . .. ... .. ... ...,
16 o .. 129- 3657 NUT -1/2" N.F.LH.thread, lock . . . ... ... ... .....
17 C. . 13605* - BALL-JOINT - 1/2” LH. thread . ... . .5 0 0 0 oo
.'1'8 c C 12'102.*‘ ~ BALL JOINT - 1/2” R. H. thread ......................
19 . . C 22568 . PlN - axlg PIVOL - ot e e e

T 20 113,208 . BOLT - 3/8" x 16 x 1114 . .' ............ w
21 1298- 103 . ¢ NUT-3/87-16 .. ... 1. .. ... i it i,
*check thread‘rotationlfor correct part’

8-3310-45 -

.......

45

LREQ'D

.......

b

NN SN A WRNS PO AN S BRSNS R

October 1993- .



Th e

=l
~REF. ©~  PART NO."
-1 . C - 33942
2. 'C. . 26381
3 138- 2073
4 C. 31660
5 C 33759
6 C 31604 -
7 C 31661
8 S C - 21942
9 o 31605
10 .. C . 33427
11+, C . 23910
‘12 1135 :2262
13 129- 143
14 C 23899 -
15 " C . 24761
16 " C 40646
17 195- - 533"
18 132- . .310
19 . C 28978
20° 141- 4
21 . 132, 321
.22 C 31993
22 c 31992
23" C °31975.
24 C . 37219 .
25 113- . 206
26 192- - ' 21
27 195- 2063
/1 C 30913
1 C 30917
"1 C 30922
2 C 27763
2 . - C 10314
"3 C 30012
4 219-. . 403
5 - C 12110
6 C 28965
7 .. .C - 26021
8" 'C'+ 28236
. C 13106

8:3310:47

PIN - roll 3/16" x 1-1/4""

BAND - brake . .

BOLT - 3/8" -
NUT - 3/8"" -
ARM - brake

WASHER - .31 I.LD. . . .. .. ......... e e

CLEVIS

" PIN - cotter . .
ROD - brake {4118D) ........ e e .
ROD - brake.(3118D) . ............... e
... PAD -brake pedal . . .. ............. e e DR

© BRACKET - support . ............... P,
16 x3/4" .. ....... e e
' LOCKWASHER - 3B [T
WASHER . .. .. e S UL

BOLT - 3/8"" -

SPRING -returnt . @ .. ... e, A
GUIDE - neutral return . . .. ... .. .o .. .
ACTUATOR :-.parking brake .-............ ol [ '
.LEVER - brake lock . ......... S R L
"SPRING - brake lock ..:....... PR ST L

o PIN-glevis.. ... ... ... L. T

" ARM - brake (includes adjustment nut)
. GUIDE - brake actuator .

47

MODEL 3 BD'AN‘D 4118D COMPACT TRACTORS
BRAKE ASSEMBLY g
DESCHlPT!ON ‘ . REQ'D
" PEDAL - brake actuatlng O S
ARM -'brake pedal ......... e e U C

.......................

.....

B I o 19 & T S T R Y P S

FRONT AND REAR WHEELS -

- WHEEL - rear, s bolt (31180) for 23'x 8:50 - 12 tire . e 2
WHEEL - rear, 6 bolt (4118D) . ... ... .....:...... e -2
"WHEEL - rear, 5 bolt {31180} ... /...~ .......... 2 -
BOLT -'rear wheel (4118D):......... e e .12
BOLT - rear wheel {3118D) ./ = . ..ot ... e 10
WHEEL - front lincludes bearmgs) U L. 2
"FITTING -+ lubrication . . .. .. T [T S 2
BEARING - wheel ............... e [P 2
- CAP - Hub, front wheel {optlonal) e S 2
" CAP - plastic, front . ... ... .- S e -2
STEM - valve ............. R PR [P 4
COVER - lubrication fitting ..... .. T P 2

3! oy
October 1993



.7 REFR PART NO.

‘NSS

WONDATHWN -

o
NDO000O=00NOOOODO00
. N
48]

N~ .3 . . C . 12718
.38 c 25254

‘ 39 . C 14222
-s} S 113- . 424

40 © 1686- 86

a41.. 138- 2073

-

j ‘ L . - o .. 8331049

- GASKET - transrmssuon cover ..... e e e A

Py B | . 3a c - 36031 .

s . 37. C 14223 .

'MODEL 3118D AND 4118D COMPACT TRACTORS ~ ~ ~~ ~~ ag -

TRANSMISSION AND FINAL DRIVE

‘DESCRIPTION . - : . . . REQ'D

CASE ASSEMBLY ‘transrission (includes bearlngs & seals only)
CASE - transmission (order C24843) ............ e e .
BEARING - flange" .. . ....... ... ... e e
BEARING - flange ........ e C
SEAL - shaft .. ...... S
BEARING - sleeve
.BEARING - sleeve
SEAL - shift rod

BEARING. - raller

....................................

DIFFERENTIAL ASSEMBLY (also mc:ludes 036903 C30031 C‘l 2552]
PLUG - filler and drain 3/8"" - ... L
SHAFT - axle; short R.H. (3118D)

SHAFT - axle, short R.H. shown (118D} . oo e

KEY - Woodruff, brake idler #18, 1/4’" x 1- 1/8'
SHAFT - axle, long L.H. (3118D)

SHAFT - axle, long L.H. shown (41 ‘IBD)
RING. - retainer, axle

-------------------------------------

1

1

2

2

3

1

1

1

1

1

3

1

]

]

1

1

2

1
COVER - transmission . ... ........... P e , 1
BREATHER - transmission . . . . . . e R 1
LOCKWASHER - 1/27 . .. - i e e . 4
BOLT - 1/4"" x 172" N.C. hex lock .. ... P 1o 6
FORK - shift . ......... e S I 1
ROD - gear shift'. . . .. e s 1
RING - retaining .. ......... e S 2
GEAR - cluster input:, . ... .. e e P A
;

]

1

1

2

2

2

1

1

1

2

A

]

1

 GEAR - high 41 tooth . ... .. S R L

GEAR - fow B5tooth ........... S S PRI

: DIFFERENTIAL CASE ..............._ .. L L
- BRAKEDRUM. ............ PN e e
- GEAR - differential pinion . ........ I S R

GEAR - differential .. ... .. e e e L
WASHER - pinion thrast . ... . .. ..

_PIN - differential . . ... ... ... .. ... e

PIN - differential-pin lock. e e e e

- KIT = screw (set of four) . ... .. ce e

WASHER - differential . . . . .. P e P S -
WASHER - spacer . .. ..... S T u
GEAR - brake idler .. ... e e U e e o

.RING - retainer, -brake idler .. ... ... ... ... P
“BOLT - 1/27-13x 1" hex. .. ............... pe i e S UAR"
"BOLT - 1/2°7 - 13 x 1-1/4"" 12 pt. flange Cie e ... <'UAR

PIN -spwai3!16 x 114 L R T S

Coe . October 1993



50 ! " MODEL 3118D AND 411BD-COMPACT TRACTORS " .
, HYDRAULIC SYSTEM ‘
;o . OIL PUMP, RESERVOIR, FILTER AND HEAT EXCHANGER
. LA } : : . ‘ .
, Co - REF. . PART NO. DESCRIPTION . REQ'D
; 1 C - 428584 PUMP - hydraullc {repairs, and. mountlng components page 59} ...... 1-.
’ 2 c 36908 FI'ITING -return tee 1/2'" x 3/4™ 1-B/16" ", ... ..., . 1
- 3 'C. 33423 HOSE - pumplnlet...........A.........~......‘..........'.. 1.
4 S217-.0 391 FITTING - 1" hose x 7/8” - 14 . ... ... ., .. i, 1
5 .218- 5062 FITTING - 7/8" - 14 flare x 7/8"" - ‘H-finchuebs 218 5007 "0 ring) 1.
-6 . 218- 5128 FITTING - 90° 9/16" - 18 flare x 3/4" - 16 (to power steennq ‘in'") |
; -7 € 37093 CAP - oil- reservoir {shown) ... ... ... ... .. [ A 1
. 7 C 44342 CAP - oil reservoir with dipstick .. :. ... . 1
8- c 43103 BRACKET -oilfilter ... 0. ... ... .. . ... . . .. 1.
9 113-. 118 CBOLT - 5/16" - 18 X B/8™ . . e 2 .
10 - 1982 20 LOCKWASHER - B/16"™ . . . ... i e -2
11 - C 43026 'HEAD -ail filter . ... 1.
1O POWER 12 121- 21, °  BOLT - 1/4" -'20 x 1/2"" flange Iock e e e 2 .
s-n—:smue (s 13 . 217- 333 FITTING - 90° 3/8” x 3/4" hose ............................. 1
: @_. : ( ' 14 . .. C 33445 FILTER =0l . ..o K
o @ 16, 1 217- .1008 FITTING - inCreaser . . . . .0 oo st 1
- AD @ 16 217- - 160 -~“FITTING - hose CORNeCtor.. ... ......o\.'.. o Te ., 1
: 17 C. 37228 RESERVDIR................, ............... e s 1
é) 18 C . .33167 ' SLEEVE - inlet (shown) .. ... DU T AU 1
18 c 540 - CCSLEEVE -outle . ..ot i I
19 c - %44 HOSE - 3/4”" x 6" ... . ... ... i el 2
20 ° 214- 54 CLAMP - hose 1-1/4" . ... .......... e 14
21 “C .. 41045 CLAMP - hose SAE #6 .. ... .... 2,
22 214- . 14 CLAMP - hose 1-3/8"" . . ... e e L2
23 ‘C . 43345 HOSE --1/2"" x 137 ...... e e N 1.
! 24" C. 37230 'HOSE - 90° .. .. .. .. ... e e T AU
© 25 . G- 43067 HOSE - 90° .. .......... PRI [ P
26 - C 44286 - HOSE - 374" x 9" . ...... &0 ... e e P 2.
- 27 e 37232 HOSE -supply .......... '.., ............. ...... L )
- . v - 28 C - 36909° "VALVE -relief. ... ... 0 ... [ i
‘ 29 218- bH117 FITTING-980°7/8"" - 14 f!arex 3/4” 16 (mcludes 21 8 5006 0" ring) 1.
30 217- 182 FITTING - hose . . . . . it i S
! . 31 218- 595 . FITTING - tee 7/8" - 14 flare .. ...~ Ce i . 1
) 32 o 113- 132 BOLT - 1/4"" - 20 x 1-3/4"" . . ... PR L e .2,
33 195- 518 - CWASHER - 1/4" ... ....... O s . ' 2
34 C - 37238 TUBE -relief valve totee . ............ivuninnonnin e i, 1
35 C 42963 TUBE - travel valve "out” to heat exchanger ........ e e 1.
‘36 - C - 43070 - TUBE - oil filter “out’’ toreturn . ............. e 1
37 C 43108 - HOSE -cushion .............. S S EP L A&
38 C. 43072 _EXCHANGER - heat ...... e e e e oo
39 C. . 43108 . BRACE - oll cooler R.H. (shown) ... .. ... e e Lt 1.
39 C 43105 - °~ BRACE -oilcoolerLH............... . . L 1
40 .C 43107 . HOSE - cushion 3/4” x 1 ... ..\ i iiuiiieinn, e 2
- 41 192- 19 - . LOCKWASHER - 1/4"” ....... VRIS e S -2
‘ 42 13- 1 BOLT - 1/4” - 20 x 172" ... . o0 i i v in s U 2.
) ‘ 43 - 'C . 43076 HOSE - cushion.7/8"" x 2-1/2"" . ................ e 2
44 c 43078 MOUNT - heat exchanger . ... .. P e e 1

. 8-3310-51

51

. October 1993

re



: RH P-DRT '

p—

MDDEL 31 18D, 41180 COMPACT TRACTORS ‘ . - : .:.53 ,

HYDRAULIC SYSTEM

POWER STEERING o -
REF. - ..PART NO. .- DESCRIPTION o L . REQ'D
1 C 12102 . “BALLJOINT-‘I.’Z’ RH. thread . ... et n) PP, 1
2. .192- 723 LOCKWASHER S I S T D S B
.3 129- 165~ NUT - 172 NoFolock o e e e e e L2
4 c 33539, CYLINDER - hydraulic. 7. .. o~ .. .. e A
5 . C 14717 PIN - clevis 5/8 did. .. .o oo se e e 1
.61 132- 91 “o PIN -cotter 3/16 x 1"« ... oL I 1
7. -C 37197 N ., “DECAL - STEETING Wheel ..o '.iiiret e FREEE
'8 C = 39504 . BOOT -'steering column ... ............... s PP 1
.9 C 39507 INSERT -boot ............ 0 . o, e e o S 20
10 G- 37302 . WHEEL - steering {lncludes CAP} . e, 1
1 C 33762 HOSE - steering pump (in} to small pump section (out) ........... 1
127 . 129- 127 v NUT - B/8 - 18 .. ot i e ws D 1.
13 ~C 33743 - PUMP - steerlng (repalrs beiow) B, R N IR
14 -129-  ".162 CNUT =B/167 =24 .. v )
15 218- 5105 FITTING. - 90° adjustable elbow 3/8"" x 9/16" - ‘!8 ............. 1
16 218- 5135 FITTF‘NG 45° ad;ustable elbow 3/8"" x_ 9/16” 18.... T 1
17 218- ' 5005 “ORING..... O P i
18 . C 32399 HOSE - hydraulic 25 {3118D} . ... ... .. .. P T
18 € 27996 - . HOSE - hydraulic 27 {4118D) .. ... 7. ... ....ovaa. oo ],
18 C 33560 - HOSE - hydraulic 23" (4118D) ... .. .......... e e T
19 +C 33750 HOSE - hydraulic. 21 (3118D) . ... ... e i R
20 c 28275 HOSE - hydraulic 16" steermg pump “out’’ to travel valve R 1
- 21 "CT . 22047 TE-nylon ... ..........7.. PR Y e o1
22~ C . 33545 . STRAP - mountmg SO D PO |
23 121- - 21 BOLT - 1/4 =20 x 1/2"" .. e i i RO A . . 2
24 C 42591 . 'CAP - steering wheel fuse C42592 screw), A P N 1
T 25 C 32213 - CLAMP -double . . @ ... ... it "
- 26 113-- 118 BOLT -'5/16"" - 18 x-5/B"" - . . . ... ... b oo e o
27 131- 911, NUT - 5/16" - 18 flange lock ... .......... (AR
| POWER STEERING PUMP .
..~ C 33743 PUMP - steenng, manual . . ........... [ J 1.
1 . 129- 127 NUT = 5/8" -18........ Ce A 1
2 C . 34485 _KIT - cover and manifald . ......... et e e e 1.
. cC . 30281 KIT SEAl L. e e 1.
3 . NSS : - . QT RING .. ... S SN 4
1 "NSS " RING -seal.. ... PR R TR e 5
5 NSS ) SOTRING L e ' 1
. .6 NSS ' SEAL - commutator . . . . SR Ter e e
7 NSS SEAL - face .. .. e e TP |
B NSS . RING -back-Up .. . ...t ie e i e e 2 e 1
9 C 34484 . - VALVE -vfelief. .. ... ... .. ..ooioil T 1-
"10 ¢ C.. 34483 CPLUG -reliefvalve ..o e 1
o, . 8'3310'53 ?;:I Qctober 1993



g

N

" 8.3310-56

MODEL 3118D, 4118D COMPACT TRACTORS’ 55
T © ... HYDRAULIC SYSTEM -
C S HYDRAULIC VALVE AND MOTOR LT
REF.. - PART NO. DESCRIPTION ] . REQ'D
1 C . 36897 VALVE - control {repairs page 61} . ... ............. g .......... 1
2 '218- 5065 . FITTING 34" x 78T 0 ring ... ..o L 1
3 ' 218-. 5007 O RING « o e e e 1
4 . 218 5107 F['ITING 90°elbow'...“....-...7....' .................... 2
5 7 .218- 5007 -7 O RING .. N 1
6 . '218- B062 " FITTING - 5/8"" x 7/8 ‘0” RING....o . .. Y., 1
7 218 75007 . COTRING T ) 1
g 166- @ 86 SCREW -.1/27 - 13x1-1/4" .= ... . . . .. - 4
9 C.. -27784° . SCREW -5/16" -18x1-V/4 ........ /0 . .. .. .. ... L2
10. . 131 351. NUT -lock 5/16" . e SR e P 2
11 c 37220 . TUBE - valve to upper motor port {31y8D) .. ... ... 1
-1 *C 37308 TUBE --valve to upper motor port (418D} shown ... ... . ,...... .. 1
12 C 37221 . TUBE - valve to lower motor port (3418D) .. .... ... . ... ... 1
12 C 37310 - - TUBE - valve to lower moto 118D) shown "......... .... |
13 192- 23 . ' LOCKWASHER - 1/2" . ...~ .. ... I 4
14 .C + 30939 . MOTOR - hydraulic (3118D}jrepairs below .........%...:..... 1
14 C ‘33234 MOTOR - hydraulic {(4118D)%apairs below ... ... ...... .. ... 17
185" C 28949 . SEAL - motor.to transmission .. ......... P RN 1
16 Cc 335569 - FITTING - tee 3/8"" tube x 1/2"° - 20, .. . ... .. .. ... .. ... ... 1
17 218- . 5137 " FITTING - 45° 7/87"- 14 (3118) ... ... ... [P 1
18 . 218- 5062 FITTING — . 7/8" - 14 (4118D) . ... ...... e 2
19 218- 5107 FITTING - 90° male 7/8" - 14 (3118D) .. ... ... ....... .. ... RS
! HYDRAULIC_‘ DRIVE MOTOR -
REE. PART NO.. . | DESCHIPT[ON ' D C REQ'D
) C . 33234 MOTOR - hydraulic (41 18D} ....... L A . e 1
C 30939 MOTOR - hydraulic (3118D) ... ......... O 1
1 28- 668 BOLT-3/8" -24x4-1/47 (3118D} . ... . ... ... .. 7
T C 31327 - . BOLT - 3/8" -24x45/8” [41180) R N e )]
2 C 31309 - COVER*-end........ ......... [ e A 1
3. cC . 31310 COMMUTATOHANDHINGSET-....,.........7........._. 1
4 c 31311 © MANIFOLD ... % .. ..... R I 1
5 C 31312. . . . ROTOR ASSEMBLY (31 18D) ... ... S, [ ]
B c - 31313 ' ROTOR ASSEMBLY (4118D) ....... R 1
8 ‘C o .31314° TPLATE -wedr ... e e e . 1
-7 C 31315 " LINK. - drive.{3118D) . ... ...... e N o
7 C -31316 ' LINK - drive (4118D)". ... . .. Gt e e e 1
8 c 21317 BEARING - thrust . /... ........0........ e AP 1
9 C 31318, SHAFT -'coupling .. .%ot sion.on e U 7
10 - C 31319 ' - WASHER:thrust. ... _........ SRS R L2
11 C 31320 ’ BEARING - thrust. . ........... e e S S 1
12" c 313271 . HOQUSING - driveend . ... ...... R e e R 1
13 Cc 31322 BEARING - outer..Zl..'.:-.....................‘.; ........ 1
.C 031323 KIT - seal ..... O e e e e e ot
14 "NSS- - . . SEAL- commutatorrlng S e 1
15 - NSS : SEAL—rlng...‘...'..‘..'.....‘.'..‘...:....'..'.,..:.‘ ........ 5
16~ NSS C . SEAL -ring .. ... .. e e 1
17 NSS . WASHER -back-up ............... e e 1
18 NSS ‘ .~ SEAL - dirt {not used) ........... e e e -1

. October 1993

e



L
o

i
g
2y
_.‘,:.‘.

&5

REF. ' PART NO.

1 C 42198
2 C. -42078
3.. C 42081
a ‘C' 42082
5 C . 42083
6 . C 37400
7 C 29620
8. . C ~ 37406
.9 C - 10487
10 C 28964
11 132: . 329
12 218- 5062
13 . 218- 5107
14. ° C 36910
15 C - 37401
16 . . 61 420
17 218- 465
18 C.° 37142
19 . C- 37187
20 C 37188
21 C 37144
22 . C 37145
.23 113- 14
.24 131- . 934
25 C 40641
. 26 C 40642
27 ' C ' 37454
28 C ., 22947
29 C 37233
30 C 37234
31 .C - 33750
31 .C 32399
32 .218- 443
33° ° ¢ 37248
34 C. 41043
35 .~ C - 33404
36" C. 37235
36 C. 37236
. 37 C 37237
37. C 37238
.38 C 41044
39 C. 37439
C . 37440
113- .1 -
| 195- - 518
40 C. 37437
41 'C 37459
42 C' 42048
1 C 36910
2 C.. 26706
3 C 26707
4 cC 26722
3 195- . 526
6 C 26724
7 C 26725
.8 . C ' 26726
"9, 165- 143
10 165- . 142
11 @ 26727
_8-3310:57

. “FITTING - 7/8"" {includes 218-5007 "'’ ring)
~FITTING - 90° 7/8" (lncludes 218- 5007 "0" ring) .
VALVE -PTO ..... ... U P I
BRACKET - actuatmg e e e e
. SCREW - 1/4"" ~20'x 1- ‘1/4 socket head . . . . ... .. .
" FITTING --1/2" x.7/8"" -
CNIPPLE - pipe .0 e e e e e e S
-COUPLING - guick, male 78 e
COUPLING - quick, female 7/8” . .. ... e o
CLAMP. . .. . ... . . . . .......... P e
COVER - cIamp.. T e e e e R
BOLT - 144"~ 20x2 ........... e e
NUT - 1/4' - 20 flange lock '~ ... . . .. T
CCAP-dust ...l ST
PLUG -dust .. ... ... .. . e
CONDUIT - corrugated {cut to Iength) e -
TIE-nylon ... ... oot ‘e
TUBE - LiH. . .. . e e
TUBE-RH. ............ U e e e .-
HOSE -.hydraulic 21° (3118D) _ .. ....... e
HOSE - hydraulic 25°° (4118D) . ....... e PR
FITTING - 3/8” x 9/16" -18 ................. -
WASHER -spring ', . .. ... .... ... S .
COUPLING - quick, male = .
CAP -dust . .. ... ... .. oo, I
TUBE - supply tee to P T.0. "|n“ (31 18DJ e
TUBE - supply tee to P.T.O. ln” {4118D) ... ... e
TUBE - travel valve to P.T.O. “out’”” (3118D) ... .... "
. TUBE - trave| valve to P.T.Q. "‘out” (41 18D) ........ '
COUPLING - quick, female 8/16™ ...:.... ... AN
KEY - coupler switch . . .......... e e
"DECAL .......... e e e
BOLT - 1/4” -20"........ e e o
WASHER - 1/4"” .., ............ .
BRACKET - switch rnountlng .....................
CUSHION -key. ... .... oo, P
CKIT - coupler swm:h ................ e e

VALVE - PTO,
" WIPER - spool . .. .. ... IR e
CRING-seal ................... .
SPACER ............ i e AR
WASHER. .......... e e :
SPRING -return. ...................
BOLT ... ... ... .. .... S e
CAP -spring . ...........
SCREW - 1/4"" —20;( 347 e e
SCREW-‘IM”—ZOXS;’B”
" RETAINER - seal R R e e e A

&

" MODEL 3118D, 4118D COMPACT TRACTORS.

HYDRAULIC SYSTEM
PTO 'IPOWER TAKE OFF)

'DESCRIPTION -

"LATCH - reverse lockout . . . . . R o
GATE -shift . .. ... ... it T ,
. STOP -lever .-. . ........ e e
PIN-hinge ........... e "
SPRING -torsion. . ........ R S
ACTUATOR -switch. . . .. ... ... . e
-SCREW - 5/16"" -18x3/4’ ........ e
LEVER-PTO .....%... . ', .
KNOB. ... et S L
PIN - clevis 3/16")(1' ...... A R
PIN - cotter 1/16"" x 3/4" ... ... ... ... ... .. .

_PTO VALVE

..........
.........
.............
.........
.........

57

e - 1

+

October 1993



'MODEL 3118D, 411BDCOMF’ACTTHACTORS -

HYDHAULIC PUMP

}' REF. PART NO. . DESCRIPTION’ o - » o A " - REQ'D
) C T C . 42854 . PUMP - hydraulic . .. . n ..t 1
1 o3 32955 .  KIT - seal {main pump section)’ el B D 1.
2 C 33110 . ‘SEAL -shaft ......... .. ... ..... "1
3. NSS . SEAL - V"' ("V'" side towards cover) .. .. 1
T4 "NSS . ' GASKET ....00....0 ... ... e e P T
5 - NSS = . .SHIELD -heat ........... AR, e 1
B NS5 . ) PLATE - wear. (bronze side towards gears) ... ........... .... 1
-7 NSS " .. "PLATE - thrust (bronze side towards gears) .. ...... ... ...... 1
8 . Cc 33111 TOTRING .« .. e e e 2.
9 N of 32956. KIT - seal (secondary pump sectlon) ......................... 1T
10 - - NSS .| SEAL - V' (V" side towards body) ...................... 1
11 r NSS . GASKET .. e e e e 1 -
12 . NSS .- . SHIELD - h at . . . ot o e e e e e e 1
13 | NSS ‘ "'PLATE - wear (bronze s:de towards gears}. ... ...l 1
14 .- ' C 15732 O RING L e 2.
" " NSS . - SEAL - shaft (ROt used) . .o v e e s 1
o ‘PUMP MOUNTING COMPONENTS
1 C . 32437 .+ MOUNT - rubber (bumper). .. .. ... ... ... .. .. .. .. ... .... 1
2 131 911  'NUT-5/16"-18flangelock .. .... .. .. ... . . . . . . . . uen... 2
.3 .83 55 SCREW - Set 5/16” - .18, X 5/16”" socket {use loctite} .. ......... .2
. 4 C 42837 HUB - pump drive . .. . ...l e et 1
5 C - 44002 ., ‘PLATE - pump torque arm . . . . ...... ... ... ........ o
6 113- 208. CBOLT -3/8" - 168 x 1-1/4" hex . 1. .. . i i L2
- 7 131- 1352 0. NUT-3/8" -16flange 106k . .. .. ... . ... turnnn ., 2.
‘8 C ‘42828 BOLTM10-1.26x 34 flange. ... .. ... ... ... ... o0 un..! 4
9 192- 20 LOCKWASHER - 5/16" . . ... . ... ... e e e e Cete 2
10 195- 103 WASHER - 3/8" ... .. e e T 2
11 . C 44066 " BRACKET - torque arm stop . . ... .. ... P S -1
12 g14-. 8016 . BOLT-MB8-1.25x16..... e e 2
13 126- 13 . KEY - 3/16" x 5/8" pump shaft .. ... ... T ' 1.
8-3310-59 | R - . " 'October 1993




TRAVEL SE(.:TION DETENT GROUF

@

LIFT SECTION DETENT GROUP Ce "

S | @0 ®
Y~

&

" LIFT SECTION RELIEF GROUP

2

" HOLDING SECTION GROUP -

REF.  PART NO.

1 C 36897
2. C . 29956 -
.3 C 28217
4 C 28856
5 C: 29951
6- €. 29950
.7 .C 29958
8 C 17433
.9 C 17435
10 129- 531
1. ‘G’ 26668
12 C . 28707
13. ° C 28706
14 C 28705
15 _NSS o
16’ 211- B
17 Cc' ' 17438
18 C. 28708 .
19 . C 17444
20 - 169- ‘114
21 221- 841
22 211- 7
23. . C 17443 .
. 'C. . 30002
v .
. §-3310-61

MC—)D'E'L 3118D, >41 18D COMPACT TRACTORS

HYDRAULlC CONTROL VALVE

DESCRIPTION

VALVE - control, two spool
CAP -end
0" RING - end cap-
SEAL - spool

SPRING -

"DETENT -spool ... ... ... S

SCREW -

CAP - adjust . screw
DETENT - spool’
SPACER - detent

'SPRING: -

detent return

WASHER - return L

_COVER -
SCREW -
" SPRING -
SCREW -

SCREW. -
KIT - seal

SPRING - relief luse C21511 relief kit}
BALL - steel 3/16” (4.76 mm)

.....................................

centerlng ........ B
WASHER - spring ‘retaining

detent.. ....... .... S L
detent .:................. P S
detent . ...... .. e e e
cover . ... ... . e e e .
PLUG - pipe: '

..BALL - steel ‘1/4" (6. 35 mm)

detent ............... e

Q

refiefadjust . . T ... Lo Lo ool

61

REQ'D.

"l-—‘Mf\J—‘-b-h?\!-—‘M-JN_A_A-AM_t,.:_xMM_p_.\N.;

_détobér 1 99_3 .



. MODEL 3118D, 4118D COMPACT TRACTORS . . . .. B
-SPEED CONTROL,
"a. ,; . %" REF. PART NO. ~ DESCRIPTION REQ'D
1. C 28237 - KNOB - speed control . . . .. .. ... . ... e 1
2 Cc 29636 BUSHING -lever . ... ... ... . i 1
3 L ¢ .37250 LEVER - speed control . ... . ... ..o 1
4 c 10482 SPRING - compression: . . .. .. ... it e e 1,
5 c 215187 | WASHER -nylon ... .. ... i 1
6 C 31670 ROD - controb . ' o . s 1
7 129- 122 "NUT - 5/16"" N.F. zinc plated ......... e 1.
8 C - 19025 JOINT -ball ..o e 1
9 . 195- 513 °  WASHER .219"1.D. x .60 O.D. .... ... e f e T
10 ¢ 132-7 . 320 PIN - cotter 3/32"" x 3/4"" ;.. ... .... F A 1
11 . 138-, 2072 . - PIN-rol 1/87 x'1-3/4" ... ... e Y 1
-2 G 30827 . SPRING - localor, .\ . oo e 2
13 - 113- 14 cBOLT - /4" 20 X 2°7 . . 2
14 0 192- 19 CLOCKWASHER - 1/4°7 . ... ... ... ... AP 2
16+ - 'C - 37265 . - CARRIER - locator........... e e e . 1
16 192- 20 LOCKWASHER - B/18" . .. .. i ienin i e Tl _
17 C 82362 ° LOCATOR-half ................... .. ...... e e 2
o . 18- C 37254 SUPPORT - locator . .. ............. e e o
=19 C - :29653 - SPACER -tube . .......... S AP 2
20 - € 37198 "CAM -switch . ..................... e e e ' 1
21 187- 1328  SCREW-#8-18x3/8" ...... ... .. ... ..0.coiviiiiinn.., A
o . o ' DRAWBAR AND TOW HITCH
A A St I : L , :
1. C 13360 . "DRAWBAR .......... e e e e e
2 192- 23 LOCKWASHER - 1/2"........... e A Y 2
3 113 424 BOLT - 1/27 x 17" N.C. hex ... v. vt ien e .2
Qo - . it . ' . ' .
a,
. <
\ :

 gastoes . .o e . October 1993




64

X
.
|
2y
5
&
A

. i.

-8-3310-65

Fuse before PiN: .~

**use PIN and after:
3118D - 14178787 .
4118D - 14179352 .

MODELE;H 18D, 4118D COMPACT TRACTOR 65
e, HYDRAULIC LIFT
REF. PART NO. DESCRIPTION _ REQ'D .
1. ¢ 32259 SHAFT ASSEMBLY - lift .. ... . .... 0\ Y., 1
2. © 21 9- 17 FITTING - lubrication’. . . ... ... .. ... ... ... ..... ... ... ©
3 c 29693 *PIN - cylinder to lever, clevis . . . :. ... ... L Ll A
4 132- 310 PIN - cotter 1/8" x 1" . . i e e 5.
5 NSS* . HOSE - long (showni (use C44743 and~218 5134) ............. 1,
5 N 44743+ HOSE zlong .. oo e e 1
[ C - 17249 - BRACKET - mounting, 0D . .l e 2
7 C 17250 . BRACKET - mounting, bot‘tom ..... PR S 2
8 . 192-. 20 LOCKWASHER -.5/16"" ... . . ... .. ......... S 1
9 C 42365 - BRACKET - cylinder . ...... . _. h e S |
10 .C 33956 LEVER - lift control . .. .. ... ...t 1
a1 - C 28237 KNOB - control lever . . . ... o o e i e e e e e e o 1
12 cC- 29636 BUSHING - lift lever ... . . ... . . . 1
13 132: 320 ‘PIN - cotter 3/32" x 3/4’ ...... e e e 1.
14 1956- ‘B33 WASHER 2L e e e 1
15 c . 21518 WASHER - nylon .. e 1
16 C- 31681 - SPRING.- control lever .. . ... .. .. ... . e, 1
17 195- 521 WASHER = B/16" . e A
18° ° C 31670 ROD -control . ... . .. . . e e 1
19 129- 122 NUT - 5/16”NFhex........................h... ....... 1
20 . C .- 19025’ BALL JOINT oo o e 1
21 113- 208 . BOLT-3/8" x 1-1/4"N.C. hex oo e e e i e 4 .
o 22.. 7 131- 938 . NUT - fock 3/8" N.C. hex.'...._.'.._ ........ P '8
23 113-. 208 TBOLT -3/8" - 16 x 1-1/4" ... e 4
25 C- - 26188 PIN - cylinder base ............. e e e 1
26 . 218 1083 'FITTING ~ hydraulic 45° elbow . & .. oo v ter e e e e e 1
27 * 218- ~ -6056* FITTING - valve lincludes 218-5004 'O ring) ........... SR . -2
28 :NSS* . - . ' -HOSE - short {shown) fuse C44?42 and-218-5134) .......... .. 1
28 c 44742** HOSE - short ... ... .o e e e e 1
29 C 27590 CYLINDER - Bt . . oo e e e o e e e e e e e e R
‘ -C ., 30054 CKIT-seal ...............,. e 1
30 cC 13106: . . COVER - lubrication fitting. . ..., ... ... .. ... ....0. ... -1
.31 218: 5134"* . FITTING - 45° swivel elbow .., 0. .. .. e e 2

_"Oczobar 1993



. 68

< HEADLIGHTS

o (9
TEMPERATHRE

) @/’ SWITCH | .
Lo [ (—

.
]

N O S

S U

Lo

T
WATER

SENDER

ALTERNATOR

TEMPERATURE

RECTIFIER ;

g

.o - s . :
. . t ok
N _____________'__________’A oo .
1 . . . .
Lt ' - N
. B -

1

LOW FUEL| '

-LIGHT

.

. FUSE

" 30 AMP |

FUSE
S AMP

i e !NDICATOR .
0 INTERLOC

IGNITION
SWITCH |

" FUEL LEVEL @ -
SWITCH - .

COUPLER'
SWITCH

" TAIL LIGHTS'
ooy S 2 N/

GLOW PLUGS

SDLENOID

| INTERLOC
{ SWITCHES,
| AT PTO

Z GLOW PLUG

.SWITCHES .
- AT-TRAVEL

N
W
[t
DT
Nl
Nl
= A
I fum. ]
[ [
] Ny - —
i T — O W
RO P — ]
. | VYV~JuU
o —m ]
LIGHT, ug W
SWITGH ' T .
o 1444-Fr-1-

MODULE
WARNING| ~

e

LIGHT

- —_ -

. i;j'

MODEL 3118D AND 4118D COMPACT TRACTORS L l. , v g7

ELECTRICAL SYSTEM

REF. PART NO.

DESCRIPTION

" HARNESS - wire, main .. ...
‘ HARNESS wire, seat switeh,

. REQ'D

PTO and tail Ilghts e .

1 C 43037
2 C 37269
-3 C 43042
‘4 . C. 43043
5 . C 14537
6 'C ' 37165
- 193- . 1000
7 C 32178
8 . C. 43044
9- C 44071
10 C . 43047
e 182- - 571
11 - - C 42929
12 C. 37298
13 . . C~. 42829
13 C 42855
14 ., C . 42830
15 . "€ 42831
T 113-- 17
192- 19-
16 C 43048
17 C 43049
18 C 37515
- 187- 1036
19 C - 43190
182~ 571
193: 1003
20 C ' 42048
20 C 37436
21 . c 42117
22. C ' .42118
23 C 43038
24 .C 24460
.25 - C 30279
26 C 31947
- 26 C 30260
27 .C 43040
28 C . 43041
29 -C . 44146
29 C . 44147
29 C 44148
29 C . 44149
30 C 44194
31 C .~ 30275
.32 C 37399
33 C . 43609
34 C ,43810
35 C ' - 43603
36 C ' 44022
© 37 . C. 43602
38 © P185206082°
39 - N/A
40 N/A
41 C 43601
42 C 44594

8-3310-67

© CABLE - 'battery (-} negative terminal .. ... ... ... ......, .

CABLE - battery (+) positive termmal

‘ CONNECTOR electrical

‘TAIL LIGHT - 12 volt ... » . ‘
NUT - #10 - 32 (tail llght retalnlng) T :

HEAD LIGHT - 12'v (rep

SWITCH - light .. ... ..

airs page 69) ... .. ... PR -

BATTERY - 12 volt, 450 CCA . . . . . e e e

MODULE’- warning light

SCREW - #6 - 32 x 1/2""

L

HOURMETER . .. . oo e e ST

SWITCH - interloc, seat

and coupler (black}. e c

S SWITCH -ignition . . .. ...l oL P -
KEY -ignition ... ........ S [EITS e

'. INDICATOR - glow plug
REGULATOR - voitage

...................................

....................................

BOLT - 1/4"" =20 x 1-1/4" (regulator reta:nlng) ..

LOCK WASHER - 1/4" {

regulator retaining} . . . .. e .. .

HORN -warning . ..... . ... «...i.0u... e et

SWITCH - temperature,

hydrauhcml ..... e -

RELAY -starter. .. ......... ... ., P e e -

SCREW - 114" -

SCREW - #6 - 32 x 1/2'"

(warning module retalnlng) ....... e

NUT - #6 x 32 (warning module retaining) ... .. .". ... P
KIT - coupler switch .{includes switch, brackets key and '

wire harness)-see page

. HARNESS - coupler switch kit .. ......... B

CONNECTOH - & terminal
CONNECTOR - 1 terminal
CONNECTOR - 8 terminal
" CONNECTOR' - 5 terminal
CONNECTOR -

R-5 termlnal

BT e e e

.................................

_ 20 x 1/2” {relay retalmng} ...... el e e
 MODULE - warning horn .-

interloc switch. . . ... ... . ... e
_KIT - fuse holder . . ... . .. . ‘
FUSE -'30 amp ......

-

' CONNECT
© - HOLDER

CONNECT%R 6 terminal . ... ... e PR

use (if equ:ppedl
- “SPRING - fuse (if equipped)
CAP - fuse {if equipped) . .-

© FUSE - 5 amp {if equipped)
"CONNECTOR - 2 terminal .

- SWITCH - interloc (at travel
SWITCH - interloc (at PTO)
STARTER - repairs page 33

lever) . ... . Lo

.................................

ALTERNATOR - repairs page 35

. HEATER -glow plug. . .. ... ...ouuyon... T .
HARNESS - fuel level switch {if eqmpped) ......... e e
"SENDER - temperature, water .. ... ... e e e s e

SOLENOID - fuel shut off
LIGHT -

low fuel {if equipped) . . . .. e
SWITCH - fuel level (if equipped)

SWITCH - oil plressure .................... e I
LINK - fusible .. ... ... L RPN P e e R

- . P - - - - - -

e o . Qc-tober"1993




WWO-®me bWl S

N —

@ bW

2

o

M

o
|\!"
TR
iy

" PART NO.

.C_ 43046..
%3 22947

. 193- . 1000

L€ 42358
c. 195271
C - 24004
11 T 17 ¥
199 518
C 44078
C .. '32455
1114 * 108

192-7% 19
-129- 101

.C , 33697
C 37189

c . 33696-. -

Tou

. ¢ . 29637

187- 1328
C 378

"NSS -
¢ 28932

c 14304

C 22573

. 8-3810-69

-+ COVER - terminal, battery posmve
“TIE-plastic’ ............. U S
NUT - #10 - 32 tail light . ... . S e PO

"WASHER - 174" .. ..

-NUT - 1/47°- 20,

P

MODEL 3118D AND 4118D COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

. {Also seea_ alectncal systeml
DESCHIPT!ON

CLIP - tail hight wire

4

'BETAINER - battery .. ............. SR

BOLT - /4" - 20-x 1-1/4" .
WASHER - 1l .5§----;;-1

LOCKWASHER -~ /4"

CNUT-#4-40. 7 L L
SCREW - #4 - 40x1 V27 e
SCREW - #4 .40 x 1-1/8" .. ........0 ... .......

i HEADLIGHT . -
- - v "‘, . . . . , ~
CLIP - headlight "... .. ... P S D S .
SCREW - #8 - 18 x°3/8" .. ..... ... UL
HEADLIGHT ASSEMBLY.. . . .=l . o n SR AP
RECEPTACLE - headlight (order C32178)<. e
CBULB -2 wvolt ..~ ... ..., e
GASKET - headlight . . .. ..., .5 ... -
LENS - headlight . ... .. ... ... -
" . -
. . s
= " '
L
Y

CLIP “wire . . ...... PR T S

..................................

CLIP -wire .. .....0......... R PR
. BOLT - 1/4"" - 20 x 3/4" carriage-

..........

REQ’
.......... 1
UAR
_ 2
3.
1
1
1 -
1
. q
E 1
4 1
)
4:
2 -
2
4
a
..... 2.
- 1‘ v
|
2.
- 2
d
]
October 1993



ATTACHMENT
*-="""DRIVE ™

Hydraulic
=]

Hydra.ulic

_ MADE IN USA
A

TAAVEL CONHTROL

nhOThE,

FGHUWARD

=2

DO MOT-USE ETHER OR STARTING |
FLLID SEVERE ENGINE DAMAGE

R acarongl

WILL OCCUR

INGERSOLL B
c.sm.

DOOO~JOUbWN S

FAILLRE TO OBEERVE THESE PRECAUTIONS
COULE REEULT I SERIOUS INJURY OK DEATH

O0OA0NNaZO0000000000

“

ATTENTIOI\I "

AR-ORE STATeG Ml DeiSlnCAGE FTD AMD FLACE
CONTROLE W

~ m o

. 8-3310-71-

"PART NO.

43082
43083

33588
37197

37274

33590
34184
43090
43084

43085

44340
30539 -
" .37275
. 43091

43092
37497
43410

. 44341

MODEL 3118D, 4118D COMPACT TRACTORS |

DESCHIPTiON ,

”3113[}" hood L.H.
*"DECAL - ”3118D" hood R.H. {shown]
DECAL - fuel gauge
DECAL - steering wheel
DECAL - shift range
- DECAL .brake

’ INSERT - instrument’. panal decal .......... S AN
- **4118D" hood L.H.
- “4118D"" hoed R.H. (shown)
DECAL - Cgution {use C44340 and C44341)
DECAL - Warning (shown}
MEDALLION
+ DECAL PTO

..............................................

DECAL ether .
DECAL - diesel fhel only

DECAL - diesel ... .......... [P PR e e
DECAL - Attention

~ October 1993 .



72

REF. - PART NO.
1 c 22218
1 _C 23707
2 C.. 25371
'3 195- = 541
4 C ' .10898.
5 C 14459
5 C 25789
6 113- 410"
7 "192- .- 23
8 C 25382
9 . C 14568

10 129 105

11 . 195- 545

12 ©132- 306

13 . ° 113- 476

14 13- 417
y
8-3310-73

- HITCH FRAME ASSEMBLY (K22)

WASHER - plain 21/32"

" MODEL 3118D AND 4118D COMPACT TRACTORS .

- K22 'SLEEV_E HITCH {3118D)
K24 SLEEVE HITCH (4118D)

" DESCRIPTION.*

HITCH FRAME ASSEMBLY (K24) shown

ARM - lift :

PIN - retaining ' :

...........................................

BRACKET - hitch mounting R.H. .. e s
BRACKET - hitch mounting LH. . ........ e e

BOLT - 1/2°" x 1-1/2"" N.C. hex, zinc
LOCKWASHER - 1/2" zinc
PLATE - lift lever
PIN - drawbar
NUT - 1/2'" N.C. hex, zinc

WASHER - plain 3/4" zinc

PIN - cotter 3/16" x 1-3/4""
BOLT - 1/2'" x 2" N.C. hex, zinc ,
BOLT - 1/2"" x .1-1/4" hex P e

- . 73

NNNNPEp=—2OR = =N =

1

Qctober 1893 -




% T - . L 'MQDEL3118'DAND411ao'com‘pp;crmAcmgs L : 75
| F27 HITCH ADAPTER

i '} | " REF. PARTNO.  DESCRIPTION -

C °© 14872 BRACKET - hitch adapte e L
C. 14568 - PIN - drawbar . ... V. - S

113 .425 ° BOLT - 1/2” x 3" N.C. hex

DL11 WEIGHT KIT

C° 34740 -BRACKET - mounting, front . S TS S

NSS 0 WEIGHT =40 b, (18 Kg.) . .3 o v v e

T C 25791 BRACKET - mounting, rear, upper .. ..........:.............
C . 25792~ BRACKET - mounting, rear, lower-. . .. .......,. ... .
113- 2417 BOLT - 1/2 - 13 x 1-1/4" hex...,.... e

C 44219 ROD - retainer, .. ........ s

196- 541 WASHER - .66" x 1.31"

C 28105 . BRING - retaining

..............................

RN N REN
TNNSD N oA

., . . o '_ . gasigrs . e o October 1993



- " N . ‘ ' ! ' ' .

- MODEL 311BD AND 4118D COMPACT TRACTORS PR VA

HH34 THREE POINT HITCH

Lo ! : ‘R'EF-'- 'PART NO. DESCRIPTION . oL : . " REQ'D

1 < 32215 PLATE - hiteh 2o oo i e e e e 1.
2 C | 32230 SWIVEL - lift link . ... ..o e e e e 2
;3 - C 32231 PIN = spiral 3/16"" x 1: 1/2” ................................. 4
4 219- 405 CFITTING -grease .. .. ... . ... .. . o e 2
5 C . 32428 . "LINK - adjusting - ... ... ..., . e LT 2
6 195- 541 WASHER - 5/8" .......... .. oo o 0o e "2
7 - C 32235 BOLT - 5/8" - 11 X B . e e e A1
-8 T C. 32239 L CSPACER-DbOIt ... .. e 1
"9 129- 107 NUT - 6/8" - 11 e 1
10 “C 32240 0 ABRMCCHft. L C2
iR c 32242 - . ARM - stabilizer ... .. .. e T f e e ‘ 1’
12 C 32243 BRACKET -angle . ... ......... e e PR
13 . C 32244 SUPPORT -angle = .. ... ... . .. . i 1
4 C. 32249 . TUBE -upperlink .................. et e e e 1 "
15 L 32426 . T BALLJOINT -RH. .. . e 1
.18 C 32427 .. BALLJOINT.- LH: . .ottt oe 1 5
17 113- 447 . . BOLT -1/2" - 13 x 3- 1/2" {use with 3100 series tractors) ....... 1
17 L 113- 426 . BOLT - 1/2” - 13 x 2-3/4" {use with 4100 series tractors) .- ..... 1
- 18 . 13- 417 BOLT-1/2”—13x11!4”...........................,.,., 2 -,
a9 7 0 111- 517 BOLT - 1/2" =13 x 1" carriage ............... R
20 -, 192- ., 23 LOCKWASHER - 1/2"" . ... .. e e e . .3
: ) . 21 ©131- 930 -+ NUT - 1/2"* - 13 flange Iock .................. B T2
" o ; e ‘ .22 C 14768 SPACER - Kok Pin & ..ot v e e e 2
N 23, . C 14717 PIN - clevis'5/8" x 2- 1/2" B 6
LEFT REAR VIEW 24 C 28222 PIN - KHCK . . oot me s e e e e e et et "6
- - 26 138- 2073 " PIN - spiral 3/16" x 1- 1/4”| ................................. 1
Lol s 26 -- -132- 348 PIN.- cotter 1/4"" x 1-1/4" . ................. Gt 2
\ - : .
' ' HH34 THREE POINT HITCH CYLINDER . .
. LEFT REAR VIEW - . . :
' 1 . 218- 5479 - FITTING - tee 1!2" 20 swivel female x 1/2"": - 20 male . ... .. oL 2
2 . 28189 . FIN - eylinder rod 127 % 2-9/8 L e e e . |
.3, 'C . 32254 PIN - cylinder foot 1/2'" x 4-5/8 e P P ‘ 1
4 132- 310. PIN - cotter 1/8"" x 1 . ... .. ... .... P e 4
5 C 32247 HOSE - hydraulic 1/4*" x 33" (cylmder to forward 'valve port) . .. .. 1.
. 6. -C . 32248 HOSE - hydraulic 1/4"" x 24 {cylinder to rear valve port) ......... 1
7 *218- 5104 - FITTING - 90°elbow 5/16 tube x 12" - 20..... e U 2
- 8 218-° 8004 - 7O-Ring . ...l Loioo o e e . 1
9 C 32245 - CYLINDER I!ft.,...;'..._'...‘ ...... R e 1
o €7 34833 KIT - seal ...... e e ) T
' 8-3310-77 - e e o .+ October 1993




MODEL 3118D AND 4118D COMPACT TRACTORS ~ . © - . 79

o  WW40 WHEEL WEIGHT

J4118D) - - . O

|" REF. . PARTNO.  DESCRIPTION A .- 7 meap
NSS " WEIGHT - wheel, 75 Ib. (order as machinery item) ... :

131:1182 NUT - 1/2 N.C. hex .. .. .. ... .. .

195- 533 WASHER-'1/2!" !

. 111- 525 .+ BOLT--1/2"" x 6 round head, sqlare neck . . . .

Bwr o
wohHN

" WW30 AND WW30W WHEEL WEIGHTS (3118D)

'NSS . * WEIGHT - wheel 55 Ib..iorder as M'achi-nery'lterﬁ)
131-1182 NUT -1/2'" N.C. lock e e
195- 633 ‘WASHER -1/2"" ' s N :

T 111- 821 . L BOLT - 1/2” x 7*" carriage (WW30} . ... .. ... ... ..... SRR

. C 30545 - 'BOLT - 1/2" - 13 x 8-1/2"" (WW30W)

E]

Ahwn -

WO mON .

. -

P ‘ . . . [ . . ’
. - .
3 R ' . R .\ . -
T . . e . . ' T

" 8-3310-79 S . L o October 1993, . -




- R o - : . | | S < 'MODEL 3118D AND-4118D COMPACT TRACTORS ‘ o8

"HFC34C HYDRAULIC FLOW CONTROL -

i j} . L ‘REF. PART NO. ' .. DESCRIPTION
- 1 c 23618 ©OVALVE-flowecontrol . ... ... . e
2 C 33219 DECAL - “'slow’" ...... e P, S I
3 cC 33220 DECAL - "fast’” .. .. . . e
. -4 218- 445 _FITTING - 5/8” tube x 7/8" “ 14 straight . ...................
5 - 218- 485 FITTING - 850°°5/8" tube.x 7/8°" - 14 straight . .. ......... ... .. .
6 c 44311 BRACKET - mounting . ... ...... e e e e e
e 7 c 42483 . TUBE - flow valve to travel valve .. .......... e e e R
8 C 42484 :  TUBE - flow valve to”PTO valve {3118D} ........ T
8 c 42485 TUBE - flow. valve to PTO valve (41 18D) ....................
g C 42531. TUBE - flow valve to PTO valve . ....... ... ..... . .......
10 C 42486 . TUBE - bypass to =1 (T T
11 C 36848 LEVER -control .. .. ...
12 - C ' 28251 -KNOB ... ... ... S
13 214-- 254 CLAMP - hose 5/8" 10 1-1/4"" . .. ...t v e P
14 © C 44313 . ' HOSE - return 5/8".ID x'28" .. ....... A S L
. 15 , 113--° .16 . .BOLT -1/4"~ 20 x 2-1/4" .. ... ... e
15 - 13- 12 7 BOLT - 147 - 20 x 2-1/2" . .
. 16 131- 1180 NUT -lock 1/4" - 20 .. ... T T .
170 T 121- 21 Y0 BOLT - 147 - 20 x 1727 .. e
18 131-° 934 ° NUT-1/4"-=20flange lock ... ...i. oo i .
. 19 C 14245 HOSE - return . ... ...
' 20 C . 44314 TEE - retUrmy . .t e
21 . '218- - 5232 FITTING - 80° swivel 5/8” tube ............................
22 c 43344 " HOSE - return {can be cut to length from original tractor hose) Cee .
218-, 5229 ) F!TT!NG 90° swivel 5/16"" tube (not shown) install to tee in
) ' travel valve when 3 pomt hitch is installed . ... ... .. Sy .
. ' #
| | | . s 't
| = : CoL .
| ! < ‘ :
()
. : ..+ 8-3310-81 L o - . . _ October 1993 -




- 11341

o 113-424

83-55
111-108
111517
. 111521
111-525

113-1,
- 1341
113-2

et13-12 .

. 11314
T13-14
T 11315 -

1347 - -

C11317-
- 1137102 .
113-102
v 113118
113-118 -
113-118
113-132
113-206
113208
' 113-208
113-208
~ 113-208
113-213
113-410
113-417
113417
113-417
113424 .
113-424"

[ ,_,AB

113-4p4
113-425
113-426
113-427
113-441
113447
113-476
113-2262 ©
121-21
12121
121-21
121-21
121217
121-108

- 1214106
121-231
126-13

T 126-128
129-101

D121

129-103 .

. 1294105

129-107

3

10
.18
, 4
. 4 79
21 41

H 57
" 42 51

' =30¢,=°43 ’
15 .81
13, 63"
23 57"

238 Y

v 15 81

87"
7. 69
17741
‘24 43
4 43
9 51

26 53
32 51
25 47,
20 45
2t 65
23" 65

¢ B E5BY.
5 3t
6 73
14 73

.5 75
18 77
.3 63
PR
40 49

15 39
.3 75 -
a7 77 .
.3 43
3 43,
17 77

13,73
12 47

. 17 8t

#2353

- 12 33
12 .51
8 39
11 39
13 43
20 49
13 59
13 49
9 27 °
12 69 .
‘21 45 |
10 73
9 77

-t

NUMERICAL INDEX " -~

129122
129-122
129-127
1281127°
1 129-143
. .129182
Tr12041857,
129-165
»  129-365

L 129-531

131-351
131-911 -
131911
131-911
131-830:
131-934
131-934
131:934

' 131-834

. 131934
131-834
131-934
-"131-938’
S 131-1102

1311180 ©

131-1182
131-1182,
131-1318

r131-1352
131-1352
132-91
132-306 .

4132310

e
‘-

)

132-310
132-310

, 132:310

132311
_:132-320
" 132-320
132-320
132-320
132-321
1132-329
132-334
132-348
138-2072
138-2073
138-2073
138-2073’
138-2073
1414
141-53
165-142
165-143
166-86
16686 -
169-114

-

o

.

T

7
1

o P

13
14
15

3
16

© 10

10
2,
27
25°
21
24
18~

" 26

21
11
7
3]
22
15
16
-2
2
5
8
7.
sé’

65
63

.53 .

53
47
53 -
45
53
45
61
55 -
59
53
43

57
81
as.”
43

41

39
5.

41

81

79

-79

39

3
98

53

12 73

47 "

C 43

45
13
65
63 -

4

47
57,

.41

77

2

.7_7‘. N

83 -

49
a7
39

47
13
57
57

55
61

i

L]

182-517
182-559
-182-559
182-571
187-1036
187-1036

" 187-1036

187-1036
187-1328

187-1328 °

187-1328"

187-1910 '

182-18
19218

.., 192189

192-19

$192-19 -
- 192-18

192-19
192-20
192-20.
182-20
192-20
192-20
192-20
192-20 °

T 192-21,

192-22
192-23

19223 *
' 192-23

1, 192-23

E

192-23
192-23
192-23
19223 .

-192-23

°

1931000 , .

183-1000 .
.. 183-1003°

-185-102
195-103
1895-103
185-104
195-513°
195-518
185-518
195-518.
195-518
195-521
195-521

¢ 195-525

195-526

195-533

195-533
195-533

195533 -

L 20,
.14

24

C21
" 13

12

11
14

21
47
10

16
17

T 10

26

13

.19

o

14

67
13
13

67

27

67 .

2T

30

63
41
45

89 -

63
27

67

29
51
33
65

59 -
63

25

51
47
31
55
73
49
53

45

39

67
69

*67
. 33

41
59

31

43

51

e, —uw v

195-541

195-541

 195-541

195-545.
195-2063

- 2115

211-7

. 914-14

214-254

- 214-254

214-255
214-255
214-258
214-274
217-160
217-182

© 2174182,
217-333
' 217-391

. 217-1008

218443

- 218445

218465
218-485
218585

218-1093

218-5004

' 218-5005
" 218-5007

218-5007
218-5007
2185056
218-5062
218-5062
218-5062
218-5062

. 2185065 . .

2185104
218-5105
218-5107

2185107

218-5107

T 2185117
. 2185117

218-5128
218-5134
218-5135
218-5137

" -218-5329
218-5232
2185479

21917 .
21917
219403

218404

219405 .
221-3

3 73
7-75
- 8 77
11 73
27. A7,
16. 61

92 6l

22 o
13 8t

20 51
12 25
14 27

8 31
12 25
16 51
30 51
30 51
13 51
4 51
15 51
.32 57
4 81

5 81

31 51

5 55

. 7. 55

- '3 55

12 5%
6 ‘55
5 51

18 55
2 55

4 55
19" 55
13 57
29 .51
29 51

6 5t

16 53
17 55

81

21 81
1 77

© 13 .45
4 47
7 45

10 49

\
i

NUMERICAL INDEX

61
55
27
57
25
29
25
59
25

.33

31

- 25

47
63
43
43

»

57 .

25
73
45

" 53

45

A7

49 .
49

224841, 21
. 28668 1
353-406 - 18
614-20 16
., B14-6040 B
814-5045 92
8146070 4
814-8016 12
814-8016 - 16
"8148016 ¢ 9
814-10025 2
825-1106 7
~. C10314 2
C10482 4
C1i04g2 T 19
10487 - 16
C10487 9
C10678 1
C10898 4
C119086 "B
‘C12102 1
"C12102 18
C12110 5
C12552 2§
Ci12713 _ .2

. C12718 36
C12725 21
C13105 . .
C13106 30
C13106 g
C13196, " 16
C13241 5
" C132868 . 7
C13360 < 1
C13385 . 6
C13605'. 17
C13716 - 6
C14168' 23
C14222 o (o)
- C14223 37
"C14245 19
C14304 5
Ci4459 5
C14537. - 5
. C14568 . "o
C14568° g
C14690 . g

" C14717 5
C14717 .23
C14730 26
C14768 22
"C14872 1
" G15732 14
C16362 , 2
16373 17
. C16429 ©7

16699 < 12
- ' L ‘_'“

w "

49
49
49
49
47
65

45

49
49

49
B3

49
45
45
49

81
B9

.73
. B7 -
75

73
25

.77'
39
77

75

59

41
39
43

.49

2

C16700

C17250
C17433 -

C17435 ,

C17438
17443
C17444
C18812

. C19025

C19025

- Cigs21
[ C21518

C21518 -
C21942

. C22218

22278 .
C22568
C22573
C22637
C22638
C22947
C22947

" C22947

C23527
C23618

. C23707
. C23899"
. 23910

C24137"
C24460
C24761

&;“

© C24803 .
~ C24g04. -

C24843
C25254

.'C25371

€25382
C25789
C25791
C25792

. C25855

C25856
C26021

-C26188

C26342
C26381
C26526
C26668
C26706 "
C26707
‘C26722
C26724
C26725
C26726

. C26727
. C27508

C27590

N

=21

-—h

[{ale  RE s (RN R w2 L NS

61

e

. 83



_ 84

C27597

. G27763
C27764 "
C27902
C27996
C28105
C28189
C28217

' Czg222,

26232
C28236 .

. C28237 "
. 028237 -
C28241

C28251

- C28275

C28281. .
€28294
"C28705

C28706

C28707 -
C28708 .
28856

- C28226

. C28932

"C28949
C28962
C28964
C28965
C28978
29305
C29306
C29314
29620
C29636 -
29636

" C29637
C29653
C29693

'C29812
'C20950
C29951"

C20956 -

C29958
C30002 -
C30004
C30031
C30054
C30126
C30260
C30275
C30279
C30281
C30539
' C30545
Ca0827

Caog12

L

4

—

e Doy = B WO RO MNN

—_ -k
eI« ]
W I
- o

20 53
8
13 25
14 61

L1361

.‘_’3 12 51
.18 61
4 B1
.4 BY
15 '55

2 25 .

10 57
"6 47

19 47

22 43
23 43

441"
7 57

12 85

e

TR )
@
©

R T R
o)
—

w
o
£
.

.26 67
31 67
25 67

107
479
12 63

3 47

Fran,

NUMERICAL INDEX

C30913
C30917

C309227

C30939
C30939:
C31309

- C31310

C31311
C31312°
C31313 -
C31314

' C31315
. C31316

C31317

- G31318

31319

-+ ©31320
C31321

C31322
C31323
C31327

"C31337

C31357
31366
31597
31597 -
31597
31597
C31603

C31604 .

C31805
C31660

C31661
31670

C31670
C31681-

. G31947

C31967 .
C31975 -

C31992

C31993
C3poas’

C32247

C32239

"C32178

C32178
C32213
C32215
C32230

Caz2231
32235,

C32240
C32242
C32243
C32244

+ 032245

C3z2249

W=~ DNO AN

—t

47
47

1 47

o
o

11

12
13.

55
55
55

55
55

55
55

55

55
55

55
. 55.

55
55
55

.55

45

41
43

. 38

27
41
39

47& '

a7
a7
47

65"
63

65
67
39

47

"47

SRERERERR

47

77

SELEEE

~J
=~

B5 .-
55 1.

C32254
C32259
32376
32399
C32399
32426
C3r427.
'C32428
- £32437
C32455
C32632
C320955
C32956
C33110
C33111
C33167
33219
- £33220
C33234 -
33234
33305
C33404
"C33423
033427
C33445
- C33535 .
C33539
. C33545
C33548
. C33559
+ 'C33560
+ C33576
. C33576
C33576
-C33576
C33580 -

C33588 _

33590
C33696
C33697
'C33733
C33743
33743
S C33750
C33750
C33759
;- C33762
33942
C33956
C34117
C34117
- Cz4184
"C34273
C34484 -
C34485
C34533

b

3
1
8
18
31

.15
16

10

77"
65
25
53
.57

77

77
77
59

69 .

59

59
&g
58
51
81
81

55

85

. 49

57

- 51

a7.
51
45
53
53

"39

55
53 .
27

39 -

25

397

39

2771
5 71

" 14
13

19
13

31

.-19

1

10

NOooOmam

69
69
41
53 .
53 .
57

'53.
147,

53
47

- 13

13
7,
13
53

.53

53

77 -

ar'tias

'C34740

C35291
C36848
36897

- C38897
- C36901
- C36902

C36903
36908
C36909

C36g10

C36910
C36935

C37093

37094
C37132
C37134
C37136

~ C3r138
 C37140°

C37141
Ca7142
C37144

.Car14s

C37147
C371525

© C37153
37154

C37155.
C37156
C37165
Ca7187

Cc37188 -

C37197
Car7197
C37198
C37199

. Car219
| C37220-

C37221

T 37222

C37228
37230
C37232
C37233
C37234

. C37235
© C37236

C37237

- 37238

.C37239
C37244
Car247
Car249
C37250
C37254

'C37255

- .37

75"

13
81
55

. 61

49 -
49

49
51

51 -
57
57

49 -

51
25

.39

39°
38
39
39
39
57,
57

57 .

41

A3,

43
43
43
43
67

19~ 57

.. 20
-3

7

20

14
24

1%

12

o9,
7
24

27
29

£ 30°
36

36
37

34

17

17

57
71
53
63
69
47
55
55

49

51
51
51
57
57
57
57

' 57
57

51

43

43

37406

3357

3 63
18- 63

15 63

NUMERICAL INDEX

C37261
. C37262
C37269
C37274
Ca7275
C37298
C37299'
C37302
C37309
37310
37399
C37400
C37401 q
C37409
C37411
C37428
. C37430
C37436
C37437 -
© C37439
. C37440°
C37454
C37459
- C37462
C37497-
C37515
39504
39507
" C40641
Ca0642
CA40646
C40687
C40688.
C41043
C41044 -
C41045
Ca2048
C42048 .
C42078
42081
Caz082

" 42083

C42117
C42118
C42155 °
- C42198
C42358
C42483
C42484
Ca2a85
C42486
~ C42531
- C42540
. Ca2591
C42828

¥

s -

:20
40

39

27

41

SBRERww~

2R

N = - i
WhODOO®D®E~HL— =

U et N

43

. 43

67
71
Fa

67
43

53

67
57
57
57.
43

43..

43

43.

67

57

57
57
57
57

H

43

71

67

.53

53
57

47

. 45

45

45 |

57
57
51
67

57 .
57

57

_ 55
55

5 -

57

.57

57

67
67
43
57
69

- 81
- 81

8t

81
- 81

51

69

' 53

.~ 42829
. Ca2830

Ca2831
C42835
C42837

42854

C42854

' C42855

C42929

C42043 -

C42944
C42963
C42965

~C42068
C42977

Ca2979
C42984

C42986

C42987
C42988
C43001
C43009
C43010
C43011
C43012
‘43013
C43021

* Ca3022
Ca3026

C43030
C43031
C43037
C43038
43040

- C43041

C43042

. C43044

C43047
C43048
C43049
C43051

. C43052-
. C43053

C43056

' C43057 .

43059

C43064-

C43067 -

C43070

'C43072
CA43076"
C43077

C43078
C43079

C43080

11

l\!l’\)ﬁ(ﬂ

67

87
67

59

. b9

51
67
67
38
39
51

a1
41
39 -

29

29 .

19

19-
- 31

27
27

i
27"

27

27
27
51

31
3

.67
67.

67

67

a7
67

67

67

67 -

67
25

© 25

25
13
13
13

- 39

51
51

51
-51

41«
51

43

”

85




] -
umamm—n—-‘

ral

71

71
71
41
39
71,
39

71,

71

31.
31

AN
51

b1~

51

) 51
© 51
39’

127
&7
27

‘33

25
471
27
81

51

51
31
25
25

25 °

25
27

27

19
25
71

15

19

31

31

31

31

19-

37
67

Rk
67

67

19

[

17

NUMERICAL INDEX

C43604
C43605

- CA43606
C43606
43607 .°
. 43608

43609
C43609
C43608
C43610
C43610
C43610
C43611
£43612
C43612

43613

C43613

- 43614

C43614

. C43615

C43615

- C43616

C43618

_ C43617
C43617 -
C43618

43619

. C43619

C43987
43988

43988

C43989

C43997"
€43998

C43999
C43999
C44002
44004
C44005

C44013
C44022 -
C44038 -
'C44066

C44071

" C44077

C44078

‘C44079“,7

Ca41471

T .C44145 - .
Caa147 ..
C44148 -

Ca4149

- C44104
~ (44219

C44285
Ca4306

C44311

" 14

=

15
17.

6
18

2

3
B
1
33

. 34
1

1
23
10

15
14

13~

5
15
3

16

4
2
12
3
4

A

1
5
2
3

10

13
A

18
5
6
7

15

36

S22

11

19
15
37
15
15

15
. 33
33

67
67
35

.35

9
11
37

37 .
11 .

37

15 |

15
37
15
37

29.

37

29 -

29
37

25

37

25

25
15
15

15

37
59
69
41

27

67
27

59
. 67
3

69
33
27

67 .
67

67

"67 —
67

75
51
27

- B1

C44313 .

C44314
44318
C44319

‘Caa320
Caqz2t

C44340 .
C44341
C44342
C44357"
44558

" C44567

C44594

" C44743

C744742
PO10100625

PO10100865

PO10109235

" P0O10109264

P010109270

. P010109330

P010110630
P010110850

. PB10110850
PO10700610.

PO10700845
P010810480

'P0O10810840 -

P010810840

. P011140616

P011300612

PO11300612°

P011300612
P011300612
PD11300616

", P011300820

P011300635
P011300640
P011300650

"P011300650
P011300650
.P01130066Q

P011300680

- P011300816
PC11310612

PO11310816
PO11310816
P011310816
P0O11310850
P011310850

\P011601020

P012100620

' PO12100635
-P012100650
'PO12100660

P012109177

PO12800840

e

P015140408

P015140425
P0198486840

' P020108076
" P0O20109103
.P020210010 -

F020300008
P020800018

_ P023100006
' P023100006

P023100006

P023100006

P023100006
P023100006 .

P023100006
_ P023100008

P023100008
P023100008
P023100008
P023109002
P023109002
P024500008

" P0O25100006 -

P025100010
P025100010
P025100016

. PO26100070

P026109011
PO26109017
P026200008
PQ26200008
P026200010
P026200018

P027100006

- P027100006

" P027100008
-P027100010

P030300325
P030300414
P030309005
PO30500512
P030500612.-
P030500612
PO30500612

© PO30500616
P030500820

P030509020

P031100004
P034100508 -

P034100508
PO36500019
P036509005
PO36800005

© PO36800006
'P0O36800008

P036800008
PO36800010

12

- - i ’
My =~ = OO, g

35
35

19

L2
7
35

R

7
11
21

29

11

21

11
29

9
35

11 .

35
21

21

15

.21

21
21
11
35
35
35
35

AT

i1

5
S 29,
- 29

35
35
9

-
—_

- b

11

1
11
13

- NUMERICAL INDEX

~ P040106203 .

P040109059
P040126201

-P04D126201
* P042303015

P0O52100030

P052100050 _ -

P052100070
P052100150

- P052109076
- P052109076

P064100045
P064200015
P0B4200018
P064200018
P064200022

'P064200022

P064200040
P054200040
P0B4609006
P068122560
PG80109048
P110006670
P110136290
P110156220
P110156230
P110156240
P110366700
P110666110
P110666120

-~ P110706860

P111016911

,P111026371

F111086030

P111136340 .

£111136350~
P111147390
P111147390
P111316280
P115017090
P115017100
P115026240
P115107400

-P115107410
P115176130 .

P1156236020

- P115276210

™ P115326260
P115357260

-~ P115376450
. P115396741

"P120016030

~ P120026120

" P120036330

P120076070

P120116100 ._
-P120166280

12"

-3
3
7

14

22

35

13

11
7

15

13
2

24

- 41

16
17
4

5

.3

25

it

10
22

27 -

32

22
23

14

2
20
21

2

23

25

14

14

8
19
19

12

1

.3

17
20
21

23

5
1

35 -
35

5
11
11
11
13

15,

[#5]
~

[y

. - (] )

— -k

. ;A_ .
T RN T R R R R R N N I e B IV RN

T

P120176290
P120186100
P120185100
P 120226080

- P120226080

P120316180°
P120346170
P120356110 °

P120356120

- P1204056080

F120406080
F120a06080

P120456240

P120736081

" P120996060

P125046140

. P125116130 -

P125156170

P125156180 -
P125176080
P125256120 -

P125406071

P125416020

P125976120

P130306041

P130326120

P130336031.

P130446080
P130448090
P130516069

.P130516080

F130516081
F130516082
P 130516083
P130516084
P130516085
P 130516086
P130516087
P130516088

130516089 -

P130516090
130518001

P130516092
P130996070

'P130996070

P131017390

. P131017390
'P131046160

P131116410
P131136320
P131136330
P131156160
P131176430
P131176440
P131186050
P131196130
P131226170

—_ e - ’ .
S MO = MO N BN WD

12

8
8
7
22 23
-7
5

11 .23-

—

—rh

—_ L [ #%] .
R R (o R Vo I Ta RN (o R (e B (o g Ve BN w I (o QY (o Y {» L @)

3%
jiry
b
—_ =l

3411,

28 11

711

5011

15 11

241N

6 18
13 19.
10 19

12 19

1 19

16 19

3 i9.
4 19
5 19
8 19

12 19

6 19
10 19

119
. 7.,19

14719
13 -19"
17 19
15 19
16 19
16 37
A0 21

23 .

21
23
23
23
23

& 23

'3 23
4 23




&8 . NUMERICAL INDEX .~ L

K
|
|
l
1
!

P131226180 9 19 . .P131437310 - 21 . P185846478 .20

4 —
P131236190 ~~. 18 23 P131437320 4 21 . - P185866240 & 8 33 'iN':E» ' . T
P131236280 2 21 P131437330 4 21 P185886010 17 33, A
P1312456130 20 23 . P131437340 4 21 . P195816200 18 9 ' )
P131256120 ° 14 23 - P131446065 . 27 23 - P 195906840 1 37 '
'P131296620 10 23 P131445066- . 28 23 . P198216720 -° 6 13 - N
P131296621 - 12 23 . P131446067 33 23’ P1g8216731 . 11 11~
" P131296622 13 23 . _P131448068 . 31 23 . P198216760 29 1
P131296623 . 13 23 P131446069 25 23 ¢ . P198216821 . 2 13 - <
P131296624 - 13 23 . P131446070 30 23 P198217070 . ~ .6 9
P131296625 13 23 © P131507010 . 15 21 . P198217070 12- 9
P131296626 13 23 P131507020 - 16 21 . Pigs217080 - 8 . ¢ ‘
- "P131296627 13 23 P131507030 17 21 . P198217110 9 11
| © P131296628 13 23 P131606260 . 27 21. .. - P198236030 11 21 .
- . P131296629 13 23 P130996070 7 37 - . P198346020 @ 4 19, g .
© P131296630 13 23 . . P140036120, 10 13 .~ - P198466010 - .7.. 5 - '
Tw, - - P131206631 . 13 23 . - P140116140° 4713 - P198466050 - 6 5 ~
. P131296632" 13 23 © -P140166130 © . 3 13 P 198466070 15 9 ~
© . P131296633 13 23 P140186010 12 13 . P198466070. .8 5
P131296634 13 .23 P140406310 8 15 . P198486780 29 15 )
P131296635 13 23 © P140546020 27 15 - P198517080 10 5 -
P131296636 . 15 23 © P140806680 - 28 15 ~ P19851730Q 11 5 _
Pi31296650 = 16 23 . P140986590 © ' 6 -15 P198517304 1 5 y ‘
P131296651. 23, 23 P145016840 .1 29 P198517307 11 5 . . o
P131296662 21 23, .- P145216161 10 29 . Prog517325 11 7 : -
P131295665 2 23 P145336490° 9 29 P198586030 . 6. 7° !
P131296951 9 23 T -P165026110 1 .13 P198586034 6 7 . o .
, - - P131406340° 23 21 . P165066260 9 N P198586037 6 7 , . ‘ - .
P P131406340 23 P165106131 .12 11 P19g586080 7 7 : e LT
o P131416150 '32 23 P165206360 37 1 P198586064 707 S : , S
P131426180 .. 19 23 © P165296160 9. 5. .  P198586067 77 . S ‘
P131426200° 22 37 P165996420 38 11 . P198636080 3 33 ' S - ' g
P131426200 24 21 P165996420 - 17 37 . P198636080. 2t 37 . ‘ . : e o - L . C
" P131426210 26 23 - P185206082 - 41 .11 P 198636090 15 - 11 \ - ‘ . » : o - . : S _
P131437250 28" 23 F185206082 ~ 38 67 P198636090 ° 20 37 ‘ D ' : . - ‘ ‘
ot P131437251 = 28 23 P185376170 2 17 ' P198996060 30 - 15 \ T L
P131437252 28 23 P185416390 15 33 © P198996060 © 20 15 : :
- P131437253 .28 23 P185416400 14 33 P198996090 26 21 - .
- P131437254 28 23 ' P185416410 18 33 JP199106020 . 19 21 -
P131437255 © 28 23 P185446217 5 35- J P199106020 . 18 21 ' ) -
P131437256 © 28 23 - P185446218 .8 3 7 P199216230 4 11 :
'P131437257 28 23 - P185446219 *.,° 2 35 '+ P199236510 4 35 : k . _ . :
P131437258 - 28 23 P185446220 1135 P199236540 7 13 o o o , : , ) : L . ‘ '
- _P131437259° 28 23 P185816220° . 10 33 P199266180 9 13 . . . - ' - : . x : ° o
. P131437260 28, 23 ' . P185846471° . 2 33~ | P199280280 . 17 .9 . In erso ‘ E U'pment Co | lnc R
P131437261 28 23 . P185716200 6 3 ' P199286150 . -5 13 © SR | | - ‘ ey ¥ e
P131437262 28 23 ' P185726431 _ 7 35 P199286160 5 .13 _ . : L : C : R . T
P131437263 2 28 23 P185846468 6 33 " P199286170 5 13 . T L C - . . ' L N .
~ P131437264 - 28 23 P185846468 . 21 33 ' . P199286180 5 13 o ' T ' ' ’ '
' P131437265 28 23 - P185846469 9 33 © P199376230 . 5 17 ' ~ j "
P131437266 28 23° - P185846470 ' 22 33 - 199486220 9 9 1 0.
P131437267 28 23 . P185846472 5 33 'P199566651 L2 17 -
'P131437268 28 23 . P185846473 .7 33 P314990013 - 10 37 ° R . . g .
P131437269 = 28 23 . . P185846474 1 33 - R S ( Yoo L 4 : L ' AN S
-P131437270 28 23 ' P185846475 . 12 33 . S o ' ' . ‘ : o o L : , T

P13148727 - = 28 23 P186846476 13 .33 . ' ' T : e .
P131437272 . 28 23. .. P185846477 19 .33 - . - : : g .




